Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: §72:[ AIA L ;/ X+ TR

Address: SIS ENTELPRER RAN [l wﬂf‘/ :
We hearby certify: STRUCTURAL STEEL (I-91 - BRIDGE NO. 58N)

714.02 STRUCTURAL STEEL

In the quantity of: 1.00L8 (Plan Quantity)
Furnished by: Wlega, s Srer WMetan

For use on: 13A106 0030  BRADFORD-NEWBURY IM BPNT(14)

Identified by: Y\ 93245

Conforms to all requirements of the State of Vermont Agency cof Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the ahove stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

Subscribed and sworn to beforea me / a .

(S:J ture of Authorized Representatwe)

this lfz day of Jur\f’, 20 |, Name: @uijﬁ! a1
(Type or Print)
CC /V\//- Title: (/ T)
(Notary Public) (Company Status or Affiliation)

Commission Expiring on 3/ 9 /,,10.'2 )

Certifications for materials requiring a type "C" or "D" certification, wher specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent to

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



'—--_—-—\‘————_ g
Sterfing Pipa and Tube, Inc.
5335 Enterprise Bivd.
Toledo, Ohio 43612-3810
Material Analysis Certificati
Thursday, February 11, 2016 9:31:32 AM
METALS USA-PITTSBURGH Sterfing Order: 130493
50 CABOT BLVYD. EAST Pwchase Order:  PHE34069
LANGHORNE, PA 19047 Biff OFf Lading: 154856

1 1/4"5CH 40 X 252" BLK A5008

Heat No. c Mn P s s/ Cu Ya Al co mn Cr N Mo

133257 G0SC 057 0GI3 0004 0020 211 | 0000 002 0005 0000 | 0060 004 | 0010
Processor STERLING PIPE  Grade AS0Q
Yiald 53060 Tensilea 53827 Eong 323
Heat No. c Mn 4 s Si Cu va Al or T Cr Ni Mo
£33557 6.050 Q.57 Q.013 Q.002 G03C o0 0000 (030 0.0C6 0.001 6090 G.04 0.010
Processor STERLING PIPE  Grade ASOD
Yield 5133C Tensile 53390 Elorg 355

The above chemical analysis was provided by the producing mill or a qualified testing laboratory. The
above material canforms o all AS00M-13 Grade8 specifications for round structural tubing: 42,000
minimum yield strengthy; 58,000 minlmum tenslle strength; and 23 percent elongation.

Cheryl Johinson, Quality Engineer
PH: (800) 888-2013

Melted and Manufacturad in The Unlied States of America



Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: l\ A .S'l"d e \
Address U 2296 My Pugusuar S C.
We hearby certify: STRUCTURAL STEEL (1-91 - BRIDGE NO. 58N)

714.02 STRUCTURAL STEEL

In the quantity of: 1.00LS (Plan Quantity)
Furnished by: \f“f{muu Mt SURET Wl ETAL
For use on: 13A106 0030 BRADFORD-NEWBURY IM BPNT(14)

Identified by &(ea-.T’ s |oi2é7

Conforms to all requirements of the State of Vermont Agency c¢f Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/ar standards of all materials furnished.

Subscribed and sworn to before me By: / / Q A

(Sd%ture of Authorized Rapresentative)

this |() day of \\O Ne 20 ) Name: mu;;k;t;—. (‘
(Type or Print)
[ L ﬂ/v Title f/ >
~ (Notary Public) (Caompany Status or Affiliation)

Commission Expiring on ﬁ:/ 41203 |

Certifications for materials requiring a type "C" or "D" certification, wher specified oy contract provisions,
must be accompanied by mill test reports showing chemical and pnysical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certificatian Is to be sent ta

Vermant Agency of Transpertation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641
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Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: D v |
Address: 394 Oy haschIX Zzz ( ?gﬁ/&'v}"f St & (o H-
We hearby certify STRUCTURAL STEEL (1-91 - BRIDGE NO. 58N)

714.02 STRUCTURAL STEEL

In the quantity of 1.00LS (Plan Quantity)
Furnished by WQ&M—\ Mt ‘5,& RET W! 1AL
For use on. 13A106 0030 BRADFORD-NEWBURY IM BPNT(14)

Identified by Meal #— LEY Y22, . -4 5‘/5// /o2 /&’ v

Conforms to all requirements of the State of Vermont Agency c¢f Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the anove stated contract for item or
items listed as follows: 506.75 and that processing. product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

Subscribed and swomn to before me By: _z" / N e
(Sdﬂ,‘ture of Authorized Represantative)

this ]O day of J«J ne 20 lp Name: mu;jklb-x .

(Type or Print)

[ L {\/\'_/ Title: [/ b

- {Notary Public) (Company Status ar Affiliation)

Commission Expiring on slﬁ l 2021

Certifications for materials requiring a type "C" or "D" certification, wher specified oy contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent to

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



METALS USA

MERRIMACK SHEET METAL

Carbon Structural Angle A36/A 572 Gr 50

6 x4 x 3/8 X A0
PART NO:

—

PO: 8278
PO\REQ!:

Certificate of Mill Test Results

SKO-262238-5

HEAT: 55044288

CERTIFIED MATERIAL TEST REPORT

S-May-2016

FPage 1 of 1

Page 1/1

CUSTOMER BHIP TO CUSTOMER BILL TO GRADE SHAPL ( 812E DOCUMENT ID
¥ T f 3/
MIETALS USA PLATE SHAPES NE INC METALS USA PLATES SHAPES NEIN GGMULTT Angle / 6X4X3/8 ooeannonn
10 TOWIR RD 50 CABOT BLVD E _ S—— N
SEEKONK,MA 027712607 LANGHORNEPA 19047-1802 LENGTH WEIGHT HEAT/BATCH
(15-M1-CARTERSVILLE LSA USA 40'00" 17,712 1R SS044288/02
184 OLD GRASSDALI ROAD NG "~ CUSTOMER MATERIAL N SPECIFICATION / DATE or REVISION o
4 - SALES ORDER s’ ; THRIAL N° SPECIFIC i or REVIS
CARTERSVILLE, GA 30121 3I633994/000020 ASTM AS29-14, AST2-15
USA ASTM AG-14,A16-14, ASMF 5A-36
CUSTOMER PURCHASE ORTIER MUMRBER BILL OF LADING DATE HHMMH__MP&.“%_M: M270.17
SKO-1047] 1323-0000068733 04/26/2016 8 21 2
CHEMICAL _..C,.b.q.ﬂm_.,:cz B :
) i 3 v N r
5 Mn A m D 3 DA A o ¥ ip ) oh
0.15 0.9 0.020 0026 020 0.3 0.09 0.1 0,027 0.016 0.000 10,0090 .0000 B
CHEMICAL COMPOSITION 1
s
X - . o -
MECHANICAL PROPERTIES
= . TS UTS YS 0,2% g
Figpe. o pity Wik e Mpa
25.00 £.000 72300 490 52400 361
| 22.10 o 8 000 73800 509 53900 372 B
e == — . =
COMMENTS / NOTES a

Thie prade meets the requisements for the fullowing grdes
ARTM Civades: A3s; A529-50, AS72 50; ATOD 36, AT09-30
CSA Grades 44W: SOW

AASH O Grades: M270-36, M270-50

ASME Girades: SAT6

[

_ MERRIMACK SHEF T METAL INC
_E;E:b;QF‘t:&%Wﬁ“

&336

108 #

_..._ IMMEN | Qﬁmth

‘I'he above figures arc cortificd chemical and physical test records

s contained in the permanent 1ecords of company Woe certify that these data are correct and i comphanee with

specified requirements. This material, inchiding the billets, was melted and manufactured in the USA, CMTR complies with EN 10204 3§

Phackay

RHASKAR YALAMANCHILI
QUALITY DIRECTOR

Y AN WANG

Lrwk- A
i

QUALITY ASSLIRANUE MUGR




CERTIFIED MATERIAL TEST REPORT Page 1/1
s F CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
Ga G ER D AU METALS USA PLATE SHAPES NE INC METALS USA PLATES SHAPESNETY | COMULT! Al [ AXAX1/4
10 TOWER RD 50 CABOT BLVD E
SEEKONK,MA 02771-2607 LANGHORNE,PA 19047-1802 LENGTH WEIGHT HEAT/ BATCH
US-ML-CARTERSVILLE USA USA 40'00¢ 3,560 LB 55041402/04
384 OLD GRASSDALE ROAD NE
CARTERSVILLE, GA 30121 SALES ORDER CUSTOMER MATERIAL N* SPECIFICATION / DATE or REVISION
Usa 2908646/000050 AG-13A,A36-12, ASME SAI6-13
ASTM AS29-05(2009), AST2-13A
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AN, ALIHTO MATETY
SKO-10057 1323-0000059045 11/062015 CHAN-RMB R
CHEMICAL COMPOSITION B
; Z ) % i g ¥ % V4
0.14 0.91 0.013 0.019 0.20 0.33 0.12 .11 0.031 0.017 0.003 0.0090 0.0050
CHEMICAL COMPOSITION
3
0.012
MECHANICAL PROFERTIES
g g Y& s YSEE* VA
25.10 8.000 73000 503 54700 377
23.70 8.600 74300 512 55900 385
COMMENTS / NOTES
This grade meets the requirements for the following grades:
ASTM Grades: AJ5, AS29-50; AST2-50; A709-36: AT09-50
CSA Grades: 44W; 50W
AASHTO Grades: M270-36; M270-50
ASME Grades: SAT6
The above figures ere certificd chemical and physical test records as dinther records of We certify that these data are correct and in compliance with
specified requirements, This matesial, including the billels, was melted and manufactured in the USA. CMTR complies with EN 10204 3.1,
M‘X o BHASKAR YALAMANCHIL M—«—\ VAN WANG
% QUALITY DIRECTOR v i QUALITY ASSURANCE MG
= I\ N e = ‘: :' ~ >r- -~ -
AT TALS USA - SEZKONK - TEST REPOR
‘ JSOmer M g e 1 Dhus 7 M
218 25 { /5
~ A~ g e
wr = J W i &
S rage d o L 2 i




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: &\H'\{] ~A M\ TOA '_\;\_@fr(,

Address: \Zr  Mopgnn B> Contesy, s.c,x‘:/,“i?ﬁ
We hearby certify: STRUCTURAL STEEL (1-91 - BRIDGE NO. 58N)

714.02 STRUCTURAL STEEL

In the quantity of. 1.00LS (Plan Quantity)
. / !

Fumished by’ WMett wnce Srer Weta

For use on: 13A106 0030 BRADFORD-NEWBURY IM BPNT(14)

\dentified by l*l et & JUS07

Conforms to all requirements of the State of Vermont Agency cf Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all appiicable specification. drawings and/or standards of all materials furnished.

Subscribed and sworn to before me By / / Q A

(Sz{y{ture of Authorized Represantative)

this ]O day of dg né. 20 \b Name: @u;’jmdm i

(Type or Print)
(L \N—~ Title /. T>
(Notary Public) {Company Status or Affiliation)

Commission Expiring on 3/ a / 0\
i |

Certifications for materials requiring a type "C" or "D" certification, wher spescified oy contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent to

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



.

S

SN vy L

TEST CERTIFICATE
ARCELCRMITTAL PLATE LLC BAGE NO! Q1 OF 02

SHIP TO: FILE NO: 4390-04-01

METALS USA PLATES § SHAPES NE MILL ORDER NO: 47249-001

10 TOWER RQAD MELT NO: U{882

SZEKONK MA 02771 DATE: 05/14/15
SOLD TO; 3END TO: 01-¢c

METALS USA PLATESSSHAPES NE LP

0 CA3QT BOULEVARD EAST

2 1 L
LANGHORNE PA 19047

STEEL PLATE DIMEINSIONS / DESCRIPTLION

TOTAL PIECE
QTY GAUGE HIDTH LENGTH OEZSCRIPTION WEIGHT
k1 25" g 240" RECTANGLE 1634%

CUSTOMER INFEORMATION
CUSTOMER PO: SKO-3590

SPECIFICATIONI (S)

THIS MATERIAL HAS BEEN MANUFACTURED AND TESTED IN ACCORDANCE WITH PURCHASE
CRDER REQUIRZMENTS ANT SPECTFTCATION(S) .

ASTM A709-GRS0W YR 13A TYPE-A
SPEC MOD FOR PHYSICALS IMPACTS WAIVED ASTM )

A703-GR30W 13A TYPE-B IMPACTS WAIVED, ASTM AS88 10

GRADES A & B, § AASHT M270M GR.345W {2 TYpz A/m

ERODUCT QF COIL

THE MANAGEMENT SYSTEMS FOR MANUFACTURE OF THIS PRODUCT ARE CERTIFIED
T0 IS 9001:2008 (CZRTIFICATI NO. 30130) AND 1850 14001:2004
(CERTIFICATE NO. 49003) .

CHEMICAL COMPOSITION (WT3%) FOR ALL ELEMENTS EXCEPT H (emm)

c MN ? S Co SI NI CR MO
MELT:U4882 A7 .91 010 007 26 |36 .18 54 .04

Y AL c8
Q

MZLT;U4882 3/ 014 001

MANUFACTURE MERRI

MACK SHEET MET =
FINE GRAIN PRACTICE IRECEIVED :/é@l e ’?j NG ,'
r

0B #__ 51_&____ |

.J:'J-\,w;r,r\S/jA\_‘—“f
e e =

LI

ot Lz,
AEFIRMED AND'SUBSCRIBZD BEFORE ME - =mowommmmmoomeoaooee o
THIS DNY OR308/ 14/ 15 : NOTARIAL 3EAL
L N A

o

1 . CAROL L. SLODY, NOTARY BUBLIC  °
2 m o CORTESVILLE, CHESTER cO.. 25  °
T ~NUTART EIpLTC " MY COMMISSION SXPIRES MAY 27, 2013 °

ik o T e by

WE HEREBY GERTIFY THE ABOVE
INFORMATION LS-CPRRECT.
S JIE par R g

Yy [l s
ARCELORMITTAL BLATE LLC eﬁ’ g - \
QUALITY ASSURANCE LABORATORY A inra
133 VIODENA 304D SUPERVISOR - TEST REPGRTING
CCATESVILLE, PR 13320 ELINGRE ZAPLITNY

IOMN L¥MVd
~96 X .9 X p/L
Wwbuans By

885 Vv 9381
b AT A B =TTTHE o eunee

oa

DIMNOC
ezzy

Z8IYN LvaH

E LV IBZ-OMS

SHNSAY IS8l |HIN 4O S1EDILiLIa~

&40 L Sbey
9L0Z-ady-g



e e T At L

TENSILE P2ROPERTILES

GE

Bk e Te b

YIELD

STRENGTH
Loc DIR ESI ¥ 1000
30T. TIANS. 64
30T, TRANS, 69
MI0. TRANS. 55
MIO. TRANS. 68

NERAL [NEQORMATELION

ALL 3TEEL HAS BEEN MELTED AND MANUFACTURED IN THE U S.A.
MERCURY OR MERCURY COMPOUNDS ARE NOT USED IN THE
MANUFACTURZ OF ARCELORMITTAL PLATZ LLC PRODUCTS.

ACID 3OLUBLE ALUMINUM

SCR MORE INFORMATION AND DRQCESSING GUIDELINES, REFER T0
W, ARCELORMITTAL , COM/PLATE INFORMATLON

8/L #77870 CUSTOMER'S TRUCK

P EETIET
i
AFT1RNED AND SUBSCRISED BETORE ME
THIS DAF OR-05/ K715

P 7

15y, ARl EISIL
AT i
WE HERESY CERTIEY THE ABQVE
INFORMATION I8 CORRECT:
el B e

ARCELORMITTAL'BLATZ LLS
QUALITY 455URANCE LABORATORY
138 MODENA ROAD
COA™ESVILLE, P4 13320

32132
PRgM
e Ax=a
apd
I gx:z
o o2 %
TEST CERTIFICATE v L0
PAGE NO: 02 OF 02 o 52
FILE NO: 4590-04-01 @z 2l
WILL ORDER NO: 47243-COL gt 3
MELT NO: (4832 2 2
DATE: 05/14/15 @ g3
e ® =
3 ;
u
TENSILE ELONGATION o
STRENGTH GAGE 4
PSL X 1007  LGTH 3 >
7 §.00" 19.9 &
79 8.00" 13.0 Lo
79 8.00" 17.0 A
8L 8.00" 17.0

DAMOA
6€EC8 'Od

zggprn LLVAH

1 MERRIMACK SHEET METAL, INC ’
seceve {6fle  po # F2RT

08 # £ STK
VCOMMENT ; ; K P 0 *
-hﬁm ] :
2 0
7 3
n.
3
...................................... o -
° NOTARIAL SEAL ’ 2 5
:  CAROL 1. SLODY, NOTARY BUBLIC  ° o)
> TCORTESVILLE, CHESTER CO : 2
> wy COMMIZSION SXBIRZS MAY 27, 2018 °
T
5
» a8
zfzwA&L : t E
SUPERUISOR - TEST REPORTING g &
ELINORE ZAPLITNY 3




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: SLSR _UNVTTE X e&f\QQ_‘STM S

00 AR ZZPh [ oMY M DI 23502 LAos2e K
Address: Manigwd T Pt LTi L e ), W 18
We hearby certify: STRUCTURAL STEEL (1-31 - BRIDGE NO. 58N)

714.05 HIGH STRENGTH BOLTS, NUTS AND WASHERS

In the quantity of: 1.00L8 (Plan Quantity)
Furnished by: Wl At g gﬁfﬁ, tr MeToi=
For use on: 13A106 0030 BRADFORD-NEWBURY IM BPNT(14)

. heT t i
Identified by: Hent $-4/F1526342 2t -\ UG AT g SAZH A

Conforms to all requirements of the State of Vermont Agency cf Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

Subscribed and sworn to before me By W A

(S|gnatu of Authonzed Representative)

this \O day of JO ae 20 l [ﬂ Name: ) 7 /)U)‘_'{’# 2y
— A
(Tvpe cr Print)
Kl N Title: /. [
- (Notary Public) (Company Status or Affiliation)

Commission Expiring on 5 / 9 / 30 ) ]

Certifications for materials requiring a type "C" or "D" certification, when specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent to:

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



SLSB, LLC

2000 ACCESS BLVD

savsl TEST REPORT
PH 314-3838-7500

FAX 314-389-7510

Lot No: BG0420 MANUFACTURING DATE: 111272015
PRODUCTION INFORMATION

PART NO: AAAGO075200 MANUFACTURERS HEAD MARK
SIZE: 3/4-10 X 2 p325
DESCRIPTION: HVY HEX STRUC. BOLT - HDG 4 o
MANUFACTURING QTY: 81,604 %

ASTM/ASME SPECIFICATIONS

SPECIFICATION AMEND SPECIFICATION AMEND
______________ ASTM F3125 15 i ASTM F1470 12
RSTM AGZE T Y - ASTM F606 14
ASME B18.2.5 14 - ASTM F788 b 13 i
ASME B1.41 UNC 24"~ - 14 ASTM F2329 v 3 }

RAW MATERIAL INFORMATION*

STEEL SUPPLIERS TEST REPORT ATTACHED WITH CHEMISTRY INFORMATION

STEEL SUPPLIER GRADE HEAT INFO/NUMBER ASTM SPEC AMEND
KREHER/CHARTER 10B30 NF15203404 ASTM A29 12e1
MECHANICAL PROPERTIES
QTyY ISSUE SAMPLED TESTED HEAT TREAT
SAMPLED DATE ay- BY- PO#: VIS INSPECTION LOT RESULT
5 12/23/2015 RC RC 1367149-01 PASS PASS
TENSILE STRENGTH PROOF LOAD TEST HARDNESS
WEDGE PSI PSI ELONGATION SURFACE CORE
6 DEGREES 40100 28400 +0.0005 N/A 25-34
SAMPLES
1 2 3 4 5
TENSILE LOAD 46400 48300 48200 47000 46000
Efgsg:.ﬁgz 0.0000 | 0.00C0 0.0000 0.0000 0.0002

I the feld of mechenical 4nd fastaner tasting for the lests listed above, certificated 0696-01. The sampling plan meets or sxcesds F1470 Sample Size C or

appiicable spacification. Tha stasl was mads and malted in USA, 4nd the aroduct was manfactured & tested by SLSB LLC in Madison, IL, USA, frse of mercury contamimation. We sertify thut the sampies restad cocform to the ASTM specification fisted above
ralates anly to the terms isizd on this document and may nol be feparted or distributed srcept in full Thrasd fit and

The SLSB LLC Laboratory hos been socredited by The Amarican for Laboratery

and the Gate i 3 tUB representation of the information providad by the material suppier and our testing laboratory. This test sertificate

dimensional requiramants are compllant to ASME 813.2.5 or 818.2,1 specification where applicable.
7 AMENDED LI
1/
4 W
SIGNED: &% | DATE: 12/23/2015 DATE: INITIAL:

“Heats of steel used have not had the following materials intentionally added: bismuth, seienium tellurium, or lead
**Indicates the amended item, when and by whom.

MESDO&A A P
A= M\M'AJ.“’?‘ SHEET META| “q—"'
Erehcr [ 31 - "
etitl2lollle oL ZISONB
P o
S 3 5Tk
——
”~ A—___—-__—-"_--—,
-."_l’-



PRODUCT CERTIFICATION

- KREHER WIRE PROCESSING, INC.  worKoroER LOT NUMBER

34822 GODDARD ROAD RD?«I:L“LI.'S. VI 43174

(T34) 941-9500 FAX (734) 64[-5100

SOLDTO

St Louis Screw & Bolt
2000 Access Blvd.
Madison, IL 82060

035812 NF15203404
SALES ORDER/RLS
128167 / 002

' APPROVED

USA TS
By slcerts at 12:32 pm, Nov 13
CUSTOMER P O CUSTOMER PART QUANTITY COILS  LADING NO SHIPMENT DATE
SL56649 DIRECT DRAWN 37,535 Lbs 9 00010070 11/10/2015
SPECIFICATION 250_0 735-10B30-SK
Phos-Poly & Draw 0.735" +/- 0.002/0.002" 10B30 SKFG
CERTIFICATION COMMENTS
MELTED IN USA
CERTIFICATION REQUIREMENTS
Chemical
c Mn P s si Al Ni Cr Mo B Ca
.31 .76 0.011 0.008 .22 0.024 0.04 0.08 0.01  .0016 0.0008
cu N Sn Ti v
0.09 .008 0.004 ©0.044 0.006
Physical

Melt Source
Nucor - USA

| MERRIMACK SHEET METAL_INC ,
—

RECE g’lﬁr‘i # 21505 |

6 # 577& "

wmenT_ S 7K |

) |

| zertify that the results are 2 true and correct copy of the records prepared and maintained by

Krener Wirz in compiience with the requirsments of the cited specification. Chemistry is as

reported by the meit source

Pt

(C1 AXIS Computer Systems - gte20Z 1v3 M)

Pemd Ry

Jjoseph Pizzo — Metallurg st

Date Printed 11/13/2015
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KREHER STEEL COMPANY, LLC. Certificate of Mill Test Results

with of %0 weid epir ¥ad dane o Sus armdnc = 3 P

heratsy soruf thal ter dagi 4 cOPeRe i

sepraned o the fecards of fus Company whpe 00 DOSSes3Ia.

PART NI ! eretry certify ik 00 merCury TS 1D SOREC: Azt
i i WTR # 0000140
NUCOR Mill Certification 2 TR Y 000143109
10/122015 NORFOLK. NE $870"
NUCOR CORPORATION (402) 344-0200
Fax: (402) 3440329

NUCOR STEEL NEBRASKA
Ship To: KRESER WIRE PROCESSING

Sows Ta: REHE'RS“'EE
$550 NO 35 D RO
%ﬁ:‘zﬁ-ﬂ!{a umao-;ecw eI 'LL'S M1 43174-2000
Sax «"34!94‘ 5100

Eac [T08) 2457878

Customer 9,0 | 145812 Saies Order 1445781 |
[ Procuct Group | Specal Bar Custty Bar Number| 3100078800CXRCO |
Lot# | NF1320340411

Grade | 10830
Size | TBG-4@B4 Round Cod ‘ Hest# | NF15203404
Product | 786-48/64 Round Cod 10330 | 5. Numper | N1-312448
Cescripdor 10830 . ‘\ _oad Number | N1-255775
| Customer Spec | Customer Par # |

Farvwiy iy (et the Tawrel Semcne Do S Dven ManUiBCIIw B ca Wil 2 10 ang ratec e &0 B3¢ L saRien hove ‘e renem.
—— —

Aol Date: 10/11/2015  Meit Date: /302013 Qty Shipped LBS: 46,415 Qty Shipoed Pes: 11

Weit Date: 3302015

c Mn ‘ v Si 4 3 s P Cu Cr N o Al [==]
3% 3% 0.008% 2% G.008% 0.911% 0.08% 2.08% 0.04% 201% C.024% 0.001%
Py Sn Ca 3 m N

2.008% 2.004% 0.00G8% 2016% 0.344% 69.0 ppm

Ausienitic ine grain by chemica aralyms par the atest revision of ASTM 423

Ol varua: G.B7
(1 2] 031 4| BB I8 & Aotz e[ aa5] A8 8]Je0 J22]Jed |28 28 301 Ja2

48 | 48 |47 (a0 l28 |2a |20 |20 ] | | | | | ]
Rolt Date: 10/44/2015
Cacarh dsptc  0.00201n Vigid 1: §°.807p® Tangile 1° 97 847 osi
Elongation 18% n 37% ir 203.3mm) Racuction Ratio 85 1
ASTM E381
Zurtace: 1 Mid Radhus: ' Canten
1 anufacturing procasses of he sieel matsnals n this prosuct. moluding meidting, nave been jeriomed

ﬁ umtsd Statas ek
2 ucts produced are welkd
EMem.(rv in 3y ‘o, hag ot been used & groguction or tasiing of s matenal
4 Tast conform lo ASTM AZG-12, ASTM E415 m.usm wmmm;ﬁu or appacartie sustomer

i.-f!mln
; mahﬂ;mdmmmtmww-sm n an Elecric Arc Sumace
2 =

ISO-17725 _AR accrecitation car svailabie upon raquest
4 E Country-USA
3. 3aes@rucome.dom

Jim =il
Dragson Mataliurgst *3ge =
M Ney, 1T AR Indexed 12013 by bermy




KREHER STEEL COMPANY, LLC. Certificate of Mill Test

e

r

e
4

WA Y e

Ser=ny erily el Jus sty o oEEs o WO 2Q wekdl repaEr oS SOme W s orocnet
sofuained B he recaeds O UM SOMpRmY Wizle ' my J0SaCIsIan.
weraby ceruly Mt S TEITUrY JADe D Couiadc! Adn

Results

Po

5 -

NUUCOR Mill Certification m.”@;ffﬁ;‘%;;g
NUCOR CORPORATION 1011272015 @ﬁ;ﬁa—cz&a
NUCOR STEEL NEBRASKA Fax: (407) 8440323
SuaTe  AREHER STEEL Smio Te. KREHER NIRE PROCESSING
Qﬁﬁaﬁigs ,;d L 50180-000C zgn‘m.ufs | 481749000
Sax: (798) 2450878 Eax (734 341-5100
Cusiwmar PO | 145812 Sales Order | 144578 | i
Sroduct Graug | Special 3ar Quailty Sar Mumper| 3100078B0COXRCE w
Grade 0B Lot# | NF1520340411
Szs | 736-43/84 Round ol | Heats | NF15203404 |
Product  T58-49/84 Round ol 10830 | 3. number | N1-312448
Descrigor  1083C _cac Number = MN1.255773
Customer Spac Customer Part #
| asntyy ceviity Tul e wutecl CHCIDST Mred) has Deen n wills T e s aboren prid il ¢ rafivies hase sLrBMmETa

A-STIE‘SMIUQA
SuMices: 8

=03 Alumea T 12 H 00 Shicatess T'08 H 00 Globusr T. 13  r0J

3

ocecfication Comments:

v Al *un.ﬁwu.nﬂ; orocesses of e steal materals  his procud, INGLAING melting, Pave been performec

Bs G paig

Am‘.l.).u‘nmd

n ihs United Sistes.

. All products orocumﬁwwelu frae. .

Miarcury, ) any fonm aroductan of tasting af $us matenial,

T4gt conform G ASTM pitx E Aa'ru £ 5 ;ncA STM S1015-resuiprunized graces or appicaoie customer

guraments.

All matarial meitad at Nucor Sleel Netraska 's preduced In an Slectric At Furnece
Strand Cast

[80-17025 LAB sccreditaton sert availabie upon raguest

:w‘mg Courtre-USA

=

Saes@ruccme.com

)

e il
Jivisor Vietaluget Page 2 o1

Do No

12410 indexed (20eti3 by hermi

K SHEET METAL, INC
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PAULO 5711 WEST PARK AVENUE P (314)647-7500
PRODUCTS ST. LOUIS, MO F (314)847-7518
COMPANY §311C-1890 www.paulo.com

HEAT TREATERS AND FINISHERS OF METAL CERTIFIED INSPECTION REPORT

o ST LOUIS SCREW & BOLT PAULO # 1367148-01
& 2000 ACCESS BLVD DATE: 12/01/2015
P O BOX 260 DATE REC'D: 11/23/2015
3 MADISON, iL 62060-0260 SHIP TO CODE:
CUSTOMER PO: SL72566
CUSTOMER DRAY:
PART NAME: 3/4 X 2
PART #: AAAGO75200 DF CUSTOMER JOB: NF15203404
QUANTITY. 81604 PCS LOT # BG0420
MATERIAL 10830 OTHER &
Requirements:
Heat Treat Certification
Final mid-radius hardness 28-32 HRC

DRY FINISH.

INSPECTION RESULTS:

REQUIRED Final mid-radius hardness 28-32 HRC
Qty Inspected 76

Process per ASTM spec F3125 rev 15.
Process per ASTM spec A 325M rev 14,
Registered to ISO/TS 16948

31 31 31 30 32 32 32 32 30 30 32 28 32 32 32 31 30 32
30 30 32 31 32 32 31 32 31 32 30 32 31 32 31 32 31 32 3%
32 31 32 30 30 30 30 28 31 30 30 31 30 31 31 32 30 31 31
31 31 32 32 32 32 32 32 30 32 31 32 31 31 31 31 28 30 30
31 HRC

Heat Treated in the USA.

Req info: A325 SPEC / F3125 SPEC - DRY FINISH

| CERTIFY THAT APPLICABLE MATERIAL PROCESSES HAVE BEEN PERFORMED IN ACCORDANCE WITH THE SPECIFICATION SHOWN ABOVE.
| HAVE INSPECTED THE WORK AND THE SAMPLING AND RESULTS ARE AS INDICATED

.

\

praved By Inspector Signature
MERRIMACK SHEET METAL, INC |
[y SRR
Receven 2Lizlie po 4 210G
0B # STk
SMMENT S ﬂb

Page 1 af 1




PosiSoft® Prim Report

[ of |

chrome: ‘posisoft/ content/ PrintReport. htm

510 E. South 1st St

Partt /4X >

Appearance

Dave Gehris

Universal Galvanizing

\Vnght City, MO&3330

ICustomer Name: 4§ LS B

Header

pos 7 2- L6 2

Ceof Compliance

Quality Assurance Manager

No

Gage S/IN: 773850
A153 f A123 /1 F2328
Mils Minimum
Lots B oD

F2328 Mils Minimum Nutability

(o> No

This will serve as certification that the above referenced purchase order for the above referenced
were Hot Dip Galvanized in our Wright City , MO plant in the U S A at a bath temperature
a plus minus variance of 3* meets the ASTM specifications.

B1

Ft X

Summary

o ke

10 3246 0.538 2.50

‘T
4.0

Reading
mils
322
2.50
3.12

40
392

4.0
294
2.82
2.88
3.08

O © W N ® ;A WM = 3

=1

Date/Time
2015-12-29 00:19:06
2015-12-28 00:19:09
2015-12-29 00:19:13
2015-12-29 00:19:16
2015-12-29 00:19:25
2015-12-29 00:19:28
2015-12-29 00;19:38
2015-12-2% 00:19:43
2015-12-29 00:19:58
2015-12-29 00:20:03

Readings

lgnore

Notes

| MERRIMACK SHEET METAL. INC
RECevED_S]: 5] 16 P0# 0B |
JOB # ST |

wCommenT__ ST

12/29/2013 12.24 PM
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MECHANICAL PROPERTIES TESTING AFTER HOT DIP GALVANIZING
TESTED IN ACCORDANCE WITH Fo606

THESE PARTS HAVE BEEN HOT DIP GALVANIZED TO MEET ASTM F2329

LOT NUMBER: BG0420
DESCRIPTION: Ye X 2 A325-1/ F3125
DATE TESTED: 12/30/16

B REQUIRED SAMPLE 1 SAMPLE 2 SAMPLE 3
TENSILE LOAD 40100 46300 47100 46700
PROOFLOAD 28400 .0001 .0000 0000 |
HARDNESS (HRC) 25-34 30.6 29.7 30.1

SLSB QC LAB, CERTIFICATIONS

SLSB. LLC - 2000 Access Boulevard - Madison - L - 62060 - Phone: 800.237.7059

M

I

ARIMACK SHEET METAL INC
-~
o glislie oo e ASOB
o~

8 # ST )
5T

RE

i
Rl
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UNYTITE INC. oﬂ“‘ INSPECTION CERTIFICATE
INNOVATIVE FASTENING SYSTEMS Te 815-224-2221

Fax B15-224-3434

Job No: 22797 Job Information Certified Date: 4/19/16
Customer: HAYDON BOLTS Ship To: HAYDON
Customer PO No: 712986 Shipped Qty: 36.000

Lot Numher: 22797-166188

Part Information
Part No: A583 3/4-10 +0.020 DH HHN HDG BLUE DYE

ASTM A563 Heavy Hex Nut, Grade DH, Hot Dipped
Galv, Blue Dye

Manufactured Quantity: 82,616

Name:

Applicable Specifications

~ Specification Amend gpeciﬁcation ) B Amend
ASMEB1.1 - - 2003 ASME B18.22 2015
ASME B18.2.6 - 2010 ~ ASTM A563 - 2015
ASTM F2329 o 2013 ~ ASTM F606/606M 2014
ASTM F812/F812M 2012 -

Test Results
Test No: 11092 Tes;: A563 DH Mechanical Properties

Descrintion Hardness Tempering Temp (800 Proof Load (Pass/Fail) Shape & Dimension Thread Precision Visual ASTM
7P °"  (HRC) degree F Min) ~ (ASTM Min) ~ ASME B18.2.2 ASME B18.1.1 Fg12
Sample
. p P

pacticn 27_?0 1'2j 1 B - - 5[]..1 00 - Pass ) ¢ ass . ! 7655 i
- ) - ~ Certified Chemical Analysis S

Heat No Grade Manufacturer Origin . c Mn P o 5 S e N Cu
165188 1045 Alton Steet Inc usa 0.4500 0.7400 _ 0.008 0.0300 0.2180 01980 £.0759 _0-1200

Notes

All tests are in accordance with the latest ravisions of the methads prescribed in the applicable SAE and ASTM Specifications

The samples tested conform the specifications as described/listed above and were manufactured free of mercury contamination and there is no welding

performed in the production of the products. Ng heats to which Bismuth, Selenium, Tellurium, or Lead was intentionally added have been used to produce
products.

The steel was melted and manufactured in the U.S.A. and the product was manufactured and tested in the U.S.A.

We certify that this data is true represantation of information provided by the material supplier and our testing laboratory. This certified material test report
relates only to the items listed on this document and may not be reproduced except in full.

" OFFICWAL SEAL
JEAN MARGHERIO
NOTARY PUBLIC - STATE OF LLUNOIS

7]
MY COMMISSION EXPIRES. 1018/17 / (,% 419116

Savage, Dan - Supervisor, Quality Date

Plex 4/19/16 11:51 AM dsavage Page 1

MERBIMALCK SHEET METAL NC
2ECE g“.f;lJ(}l“’ py #0180D
£ # ST




#5 Cut Street

Ao, I 620029011
{518) 4634490 EXT 2486
(618) 4634491 (Fax)

iA: I CERTIFIED MILL TEST REPORT
;EE . Alton Steel Test Lab

EILL TO SHIP TO
Unytite, [nc. Uraytite, Inc.
One Unytie Crive 325 Qvic Road
Peru, IL 61354 ) LaSale, IL 61301
Spacifications

Ttem Dascription
Smel for, 1ot 1 e Strand Cast, AR =62.39:1
Hest Number o . Yieid PSI Tensila PSI = % Blongation % ROA Send Test
CHEMICAL ANALYSIS TEST METHODS ASTM E-415 & E-1019
Heat Number c Mn P s Sl Cuy N Cr Mo Sn M NB/Ch v B kil N Ca
166183 0.45 0.74 0.006 | 0.03p 0.21 0.19 007 |0.199 |0.037 0.008 0.003 | o023 0.005 |0.0004¢ |0.0012 |0.0138 | 0.0007
JOMINY HARDENABILITY USING ASTM A-255 CALCULATED FROM CHEMICAL DI

HestNumber  GS DI
166188 7 159

SPECIAL TEST RESULTS

| ASTM E-45 Method A: | asmessmarasc | sexz | asmesm | Charpy | reces |
Heat Number TA T TC ™ HA HB HC HD s 0 s [a] S ] [ RC RS BN
166188 3 3 i 2 1
Decarty: 005

ADDITIONAL COMMENTS
RMS 021
No merasry, leed, mdum, of sighs containing matarial or AReration 0r reproduction of this report, eucept i full, is not
SQUDMEnt ' Used or delberately sdded In the production of this aliowed without written approvel by 3 representative of
Sanl. o weid or waid repsirs ware parforned on this material. Alton Stesl Incorporstad.
Ths Stasl & 100% Elaciric A Furnacs Meked and Rollad In the
USA Materisl qualfies 85 MAFTA SriQInation.

{ hanetyy cartify that the abowve tests sre comect a8 contained
n the recores of ALTON STEEL INCORPORATED

Subscyibed nd swom 1 bafore me, 3 Notary Public, in and for
the manty of Madiaon, State of Mincis

Quaitty Lesder: Josh Levi
his Dy of

My e :

(Motary Public)




ROGERS BROTHERS INC

-

April 1, 2016

Unvytite, Inc.

Unytite Quality Department
One Unytite Drive

Peru, [L 61354

To Whom It May Concern:

This is to certify that the hot dip galvanizing of the following material on your
Purchase Order number 6039 conforms to specification ASTM A-153. The following
sizes and lot numbers comply with the coating, workmanship, finish, and
appearance requirements of ASTM F2329 specifications. The hot dip galvanizing is
ROHS compliant. The galvanizing process was conducted in a temperature range of

830F to 850F.

53,395 Pieces 1"-3 A563 DH HHN Lot#22943-6214036204 4.23 Avg. Mils.
82,616 Pieces 3/4"-10 A563 DH HHN Lot#22797-166188 4.13 Avg. Mils.

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA

Yours very truly,

ROGERS BROTHERS INC.

QANDUMNL PANIIDUN ML

Lorraine P. Shelburne
Vice President

SUBSCRIBED AND SWORN
BEFORE ME THIS 1ST DAY
OF APRIL 2016, AD

NOTARY PUBLIC

\

MERRIMACK SHEET METAL. INC

':‘;;E;Eii,“b te oo gQ\ﬁ'C‘b

OFFICIAL SEAL . ST

JUDIT A FEROLE

o
¢

NOTARY PUBLIC - STATE OF ILLINGIS LOMMENT STIL

MY SOMMISSICN SXPIRES 04,2320

JOGERS IROTHERS, INC. 1325 KISHWAUKEE 3TREET, ROCKFORD, ILLINCIS §1134-51 37 PHONE: 37 3/985-3112 FAX. 315/965-3788
£-MAI(L. rogerstros@tas.net




HOT DIP
GALVANIZING

4 )

April 5, 2016

Unytite, Inc.

Unytite Quality Department
One Unytite Drive

Peru, IL 61354

To Whom [t May Concern:

This is to certify that the hot dip galvanizing of the following material on your

Purchase Order number 6045 conforms to specification ASTM A-153. The following

sizas and lot numbers comply with the coating, workmanship, finish, and

appearance requirements of ASTM F2329 specifications. The hot dip galvanizing is .
ROHS compliant. The galvanizing process was conducted in a temperature range of

830F to 850F.

20,402 Pieces 3%-10 A563 DH HHN Lot#22797-166188 4.20 Avg. Mils.
118,654 Pieces %-10 A563 DH HHN Lot#22888-166188 4.00 Avg, Mus.
32,143 Pieces 7/8-9 A563 DH HHN Lot#22972-75062023 3.80 Avg. Mils.

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA
Yours very truly,
ROGERS BROTHERS INC.

KON PINUSUN NI

Lorraine P. Shelburne
Vice Praesident

SUBSCRIBED AND SWORN
BEFORE ME THIS 5TH DAY
OF APRIL 2016, AD

NOTARY PUBLIC
MERRIMACK SHEET METAL INC

gt iz lsle oo 0 21506

b

JUDITH A FERCLE ) E T

$ NOTARY PUBLIC - STATE OF LLINOIS § - =1 N
MY COMMIS ExP 1 BN :
‘ MISSION SPRES 01230 § : ST

e i 2 AN ey

ROGERS IRCTHERS. INC. 1325 KISHWAUKEE 3TREET, I0CKFCAC, (LLNCIS 3715
=-MAIL: rogersoros@rds.net



HOT DIF
GALVANIZING

ROGERS BROTIHERS INC-

April 8, 2016

Unytite, Inc.

Unytite Quality Department
One Unytite Drive

Peru, IL 61354

To Whom It May Concern:

This is to certify that the hot dip galvanizing of the following material on your
Purchase Order number 6045 conforms to specification ASTM A-153. The following
sizes and lot numbers comply with the coating, workmanship, finish, and
appearance requirements of ASTM F2329 specifications. The hot dip galvanizing is
ROHS compliant. The galvanizing process was conducted in a temperature range of

830F to 850F.

2,010 Pieces 3/4"-10 A563 DH HHN Lot#22797-156188 3.80 Avg. Mils.

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA
Yours very truly,
ROGERS BROTHERS INC.

W I Wbhe
Joht G. McRae

Quality Assurance Manager
LPS:pd
SUBSCRIBED AND SWORN

BEFORE ME THIS 8TH DAY
OF APRIL 2016, AD

QLitn o0

~

_LNOTARY PUBLIC MERSIMACK SHEET METAL INC

s
OFFICIAL SEAL ¢
JUDITH A FERCLE R ST
NCTARY PUBLIC - STATEOFLUNGIS & .-, i-cv 2
MY COMMISSICN EXPRES01,25/20 MME STE

ACGERS BROTWERS, ING. *325 </SHWAUKSE STREET, ROCKFORD, ILLINGIS 31
I

E-MAIL mgersoros@tds.net

134-5"37 FROMNE: 37 5/965-37 32 7aX. 373/965-3765



Prestige
Stamping,
Inc.

THIS IS TO CERTIEY THE PROCUCT STATED BELOW WAS FABRICATED AND PROCESSED TO TEE
DRDER AS INDICATED AND CONFORMS TO THE APPLICASLE SPECIFICATIONS ANMD STAMCARBDS.

235L) 3zoesback Highway
Warron, bMishigsn 430823

{586)773-2700 % Par (585)1773-2298

wiH PraskigaStanprng. com

PRODUCT CERTIFICATION
CERTIFICATION NUMBER

150444

PA 19124-3104

Steel Supplier;

HORIZOW STEEL CO.

Customer: HAYDON BOLT IWC
1181 UNITY ST
PHILADELPHIA,
Customer Part: AAWGITS
Prestiga Part: P14308P300
Part Name: 3/4"F436 H/DIP
Purchase Order; 514234
Shipment BOL: B191387
Shipment ID: AQ2046353
" Quantity: 25000
Manufacturers Marking: "2"
SPECIFICATIONS
HARDNESS: TEsT METHOD: ASTM E1B
HRC 3% - 45

CHECK TO ASTM FG506

PLATING: TEST METHOD: ASTM B499
HOT DIP SALV TO ASTM F-2329,
AMD ASTHM A153 CLASS C

Grada: CFrd435 SRADE STEEL
Lot: D1405
Heat: 3542404
Carbon: .218 (.22 - .53)
Manganese: 1.145 (.5 = 1.5)
Phosphorous; .013 (.04 Max.)
Sulfur: .0018 (.05 Max.)
gilicon: .205 (.13 Min.}
TEST RESULTS
HARDNESS::
HRC 41 - 42
PLATING:
0.coz20" - 0.0030"

| MERRIMACK SHEET METAL. IN

C |

-t

Chamisity s us ragoitad liauy rew mialarlsl cey ifcaton and dees nel \sll undar Presdge Stamping’'s acareditalion,
Thiz pradust wasz produces undar 2n |SOTS 16943 Quality Assurancs Syatam.

1S0ITS 16849 Canlficaticn No: 6052933,

Matuital was malled and manufactad o the US.A.
This praduct wos manulaciured o Warran, Yichigan US.A,
Thiz produs: sunfarmz Lo 3 requramonts for weslias as producad actoiding o AS.T ML P60,

Semazling Plan per P.8.1 WAL # 5,4.18.075,
Tha {est razudls only apply 1o tho ilems teaiad.

Thiz last reporl nsual ot ba gprodused axzasl in full ilindue prod wiiltan approval.
laladais tzed Tamanulactuze thesa praducie ara mercury. sxbostan and 1Ko activity 1sa.

o woid ageirs made Lo mamdal

Econ Information Systam

JOB # 5Tk
LCOMMENT STL |
/ G
et
FRAMI SCHUBERT
Cuali#y Assurancs Managar
|
09:27 SLEW PAGE 1 571



TO:

CERTIFIED TEST REPORT

*HORIZON STEEL
50390 ULICA DRIVE

i

SHELBY TWP,,
800-575-9914

PRESTIGE STAMPING
23513 GROESBECK HWY.
WARREN, MI 48090

SIZE: .122 MIN §

GRADE: HRPO F4365 GRADE

X

*MELTED & MFG IN USA*

B/
Cust., P/Ol:

Taglf 207008
C
Ni |

Rock:
Taglt 207030

c i
Ni

Rock:
Tagl 907091

C
Nig

Rock :

Taglf 907092
(o] |

Nl

Rock :

Tagh 307093
C 1

Ni:

RocKt

Tagh 807094
C:

Ni:

Rock:

Tagil 907095
[ o1
Continued. ..

+216
(013

83

L2186

013

83

.26

013

83

.218

. 012

83

,218

013

a3

216

€13

43

.218

pate 1/07/18
26485-1;

¥

o1

=3
B

(=]
Lo

IS AT S

5.50

BL1ll/Ladngf 024074 )
part No.: ZZS5300122 FOR PTH PLd80HOD

Hedtfl 542404

< Mn: 1,146 P
Nbr ,002 Mo:
Sn: .001 Cay
Olsn: 575

Heatft 542404
Mn: 1,146 B
Nog ,002 Mo:
Sn: .00%1 Ca:
Olsn: 575

Heatl 542404
bn: 1.l4€ P
Nbt .002 Hot
8n: .001 Cai
0lsn: 575

Heat$ 542404

Mn: 1.146 P
My 002 Moy
an: .001 Cay
Olsn: 575

Haatff 542404

Mn: 1.146 B
Nb: .002 Mo

T 8a: .00 Ca:
Olan: 575

Heatfk 542404

Mn: L.l46 B oz
Nb: .002 Mo:
8n; 001 Cai
Olan; 875

Hedtl 542404
HMn: 1,148 ) I

.013
.003
.002

013
.003
.002

.013
063
.002

013
.003
,g02

.013
.043
002

»

.013
.003
Q02

.013

MICH, 48315

SHI®P T0:

PRESTIGE STAMPING,
23513 GROESBECK HIGHWAY

WARREN,
586-773-2700

X COIL

Salas Oxdr: 832048

MasterTagfh 251458

8 : .0018 Al:
Ca: .018 v
N ¢ .0042 B i
MasterTaglt 251458
S ¢ .0018 Al
Cur .018 v
N1 0042 B :
MasterTagi 251458
g : .0018 Al
Cu: ,018 L'
N @ .0042 B
MagterTagh A51450
s 1 .0018 al:
cur .01l8 v
N o1 .0042 g
MasbtexTagf 251458
st 0018 Al
cu: .018 Vi
N : .0042 B
MastarTagh 2351438
S 1 .0CL8 Al;
Cu: .0L13 Vv 3
W1 0042 B8
sasterTaglt 251458
s ¢+ .0018 Al

MI. 48090

wo(

1/07/1¢6

INC.

oL
o1
L040 si: .205
. 004 Cr: ,170
.Q03 Tii .035
01
, 040 gi: .205
,004 Cry (178
.003 Tii .035
01
040 5i; .205
004 Cr; .178
, 003 Ti: .035
01
040 gi: .208
L004 Crt .178
.003 Ti: .035
o1
. 040 sic .208
, 004 : .178
003 Ti: , 035
ol .
. D40 si: .205
004 Cr: 178
.03 Ti: .035
01
040 ai: .205
MERRIMACK SHEET METAL, INC
SEDEIVELD j?{:& le 7t # A1 FLY
# ST




CERTIFIED TEST REPORT

*HORTZON STHEEL
50330 UTICA DRIVE

TO:

SHELBY THWPR.,
800-575-93914

PRESTIGE STAMPING

23513 GROESBECK HWY.
WARREN; MI 48090

SIZE: .122 MIN °.
GRADE: HRPO F43%

*MELTED &
B/L  Date 1/07/16
Cust. P/OM: 26485-1!
Ni: .013 &
Rock: 83

Tag# 907096 of
C: .216 L

NLi .023 :

Rock: 03 ;

Tagh 907097 ot
C i ,216 §

Ni: ,013 i

Rock: a3 “

COMPANY

per e e

GRADE

X .50

MFG IN UsaA®

MICH. 48315

SHIP TO:

X COIL

1/067/18

PRESTIGE STAMPING, INC.

23513 GROESBECK HIGHWAY
WARREN, MI. 48090
586-773-2700

Bill/Ladngl# 024074 salse Ordr: 822048 01
) Part No.: 225500122 FOR BTl P1480H00
Nb: (002 Mo: .003 Cuy .018 Vv 1 004 Ccr: .178
Brt: :001 Ca: .B02 N 0042 B ¢« .003 Ti: .038
Qlan, §75
Haatll 542404 Magterragd 251450 01
Mn: 1.146 P ,013 s : .0018 Al: .040 Sir .208
“Mb: J002 Mor .003 Cu: .018 Vo .004 gry .178
8n: .001 Cay ,003 N @ .0042 B¢ ,003 Ti: .038
Qlsn: 575
Heat# 542404 MastexTagh 251458 0L
Mni 1.146 Py 013 8 : .p01a ALy L 040 g4, ,208
Noi1 .002 Me: 003 Cu: ,018 vV : 004 Cxiy .178
gn¢ .00 Ca: .002 Nt .0042 B 1,003 Tit .035
Olsni 57§
WE HEREBY CERTIFY THE ABOVE IS CORRECT AS CONTAINED IN THE RECORDS OF THE
vvee HORIZON STEEL CO.......
QUALITY ASS CE: R
13
MERRIMACK SHEET METAL 'N
RENEIVED D\ e - 2 2LE0R
e STK -




ArcelorMiftal

Indfana Harbor

Flat Catbon

East Chicago, In 46312

lmrizc:n Stee! C.ompan Y A I’ Ce|0 I'M i‘”O l

50390{Utiea Dx,
Shﬂ!bjg: Township, M1, 48315

Daar Jl}n . _ Nevembar 6th, 2015

| have [avlewad jour records and have conflrmed that the foliowing ¢oil was manufactured from & heat that
was mened!smeﬂed" al the (ndiana Harbor FacHlity. Coll has no weld repairs.

The he’ét numbar and the ralating coll are staled below:

]

"~ Heat number ;542404 Colf numbars 08110207

Cmsmmaaia by ism  Pimen Sas kemm smrmh | A e

st e st =

g - Heat Chamiatrios
S M | F T &8 IS [Gulsn [ o [Mal V A (S B T | N &6 ca
0.2181.146/0.013(0.001410.206/0.018]0.001]0,0130,178]0.00310.0040,04 0.002|0.0030.035]0.004210.001 [0,002]

Beat rqg'fd rds

L L

Thomas! Godrtoy

Mamger- Quallly syatenis

Greallly Assummnoe

T 218-399-6123 )
F 2183994798

Thomasigodfroy@arecalormiital.com




ROGERS BROTHERS INC. 81 &kt

/

Tes - )

SR

ik =

W

March 17, 2018

Frank Schubert

Prestige Stamping

23513 Groesbeck Highway
Warren, MI 48089

To Whom [t May Concern:

This certifies that the following product that we have galvanized for your company,
on your shipper number P302835 meets the specifications of ASTM A153, Class C
and the hot cip galvanizing requirements of ASTM F2329.

The hot dip galvanizing is RoHS compliant. The galvanizing process was conducted
In a temperature range of 330F to 850F.

This certification in nc way implies anything other than the guallty of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA

48,596 picces P1480HP300 3/4" Structural Washer Lot#D16(S 2,54 Avg. Mils

Yours very traly,

ROGERS BROTHERS INC.

SPOMALNL PN N
Lorraine P, Shelburne

Vice President

LPS:pd

SUBSCRISED AND SWORY
BEFORE ME THIS 17TH DAY
OF MARCH 2018, AD

f

!

%mngamm
ARY |

N PUBLIC MERRIMACK SHEET METAL. INC |
ArRAREARAARARAAANAAAR E T EIVED VA PO #J\% b, |

OFFICIAL SEAL _ =

JUDITH A FERCLIE B # STK ‘

SOTARY BUBLIC - STATE GF ILLINOCIS
é’ 14Y COMEISSION EXPIRESOH2IRD |

OMMENT___STE | '

’WVW\I\WW\WW : A |
. |

AGGESS 3ACTHERS, (MG, 1925 KISHYWALKEE 5TREET, 3CCAFORL. ILLIMCIS 31104-3157 PHOR

IE: 315/065-5132 FAX: B15/665-3735
E-PAAIL: rogerstrosBids.nat




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer: S‘f /LQI,j A C)':fﬁc TﬁM
"""/
Address: 5214 Futcipa.SK YL /2 cjé;, oN.

We hearby certify STRUCTURAL STEEL (1-81 - BRIDGE NO. 588)

714.02 STRUCTURAL STEEL

In the quantity of: 1.00LS (Plan Quantity)
Furnished by: M( Lot we <H T Memi-
For use on: 13A106 0505 BRADFORD-NEWBURY IM BPNT(14)

Identified by: # 19327

Conforms to all requirements of the State of Vermont Agency of Transportaton 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all erals furnished.

/

Subscribed and swomn to before me By: W

/gﬁature of Authorized Representative)

this fO day of '&\lr\ﬁ 20 \p Name: SSH r
(Type ar Print)
( L N~ Title: v
(Notary Public) (Company Status or Affiliation)

Commission Expiring on 3\4 ,3-09 )

Certifications for materials requiring a type "C" or "D" certification, when specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses

This certification is to be compieted by the manufacturer of the materials and not by tnhe supplier or dealer.
This certification is to be sent to:

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



o \
_ _
Sterling Pipe and Tube, Inc.
5335 Enterprise Bivd.
Toledo, Ohio 43612-3810
Matert i
Thursday, February 11, 2016 9:31:32 AM
METALS USA-PITTSBURGH

Sieriing Order: 130493
Purchase Order:  PHI-34069
Bi§ Of Lading: 154856

50 CABOT BLVD. EAST
LANGHORNE, PA 19047

1 1/4"SCH 40 X 252" BLK A5008

Heat No. c Mn P S S/

Cu Va Al ce i Cr N Mo
~ 93267 Q85¢ 057 0413 0004 0029

211 - CO000 0020 0005 0000 0080 004 0010
Processar STERLING PIPE  Grade AS500

Yield 53060 Tensiie 838290 Eiang 223
Heat No. c Mn P 5 Si Cu Ya Al Ch T Cr . NI Mo
1333857 £$.050 Q.57 0.013 c002 0030 i 060 €030 0208 0 0.001 00?0 .04 0010
Processcrr STERLING PIPE  Grade AS520
Yieid 5153C Tersile 63390 Eiorg 356

The above chemical analysis was provided by the producing mill or a qualified testing laboratory. The
a2bove material conforms fo all A500M-13 Grade8 specifications for round structural tubing: 42,000
minimum yleld strength; 58,000 minimum tensile strength; and 23 percent elongation.

Cheryl Johnson, Qualtty Engineer
PH: (800) 888-2013

Melted and Manulacturad in The United States of America




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type “D" record of certification from manufacturer

| .
Name of Manufacturer: \\\LJ C ol él &e,..\

Address: _[ Vox 2Tl W CP[,QW%QHQT <.C.
We hearby certify STRUCTURAL STEEL (1-91 - BRIDGE NO. 588)

714,02 STRUCTURAL STEEL

In the quantity of: 1.00LS (Plan Quantity)
Furnished by M tawrc SHeer M-

For use on: 13A106 0508 BRADFORD-NEWBURY IM BPNT(14)

Identified by L! et G l Lo(3%7

Conforms to all requirements of the State of Vermont Agency cf Transportation 2011 standard
specifications. pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicabie specification, drawings and/or standards of all erials furnished.

N

( S}gﬁatﬁof Authorized Representative)

this |Q day of ()gmﬁ 20 [b Name: \7‘/):;/'; i,

Subscribed and sworn to before me By

(Type or Print)

(l/ U\’\/ Title: Vr

(Notary Public) (Company Status or Affiliation)

Commission Expiringon % |0\ ]30 2)

Certifications for materials requiring a type "C" or "D" certification, wher specified oy contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the matenals and not oy tnhe supplier or dealer.
This certification is to be sent to.

Vermaont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



TR S R W ) Forr—— o ’
SO Lpnrnds )
METALS LUSA Certificate of Mill Test Results
MERRIMACK SHEET METAL PO: 8278 SKO-262238-4 9-May-2016
Carbon Wide Flange Beam A 992 PO\REQ@:
8 x 9 X za Page 1 of 1
PART NO: HEAT: 1601387
L
NUCOR STEFI RERRFIFY CERTIFIED MILI TEST REPORT 2/00/186 13:15:39
P.D. Box 2759 100% EAF MELTED AND MANUFACIURED 1M THE USA
Mt . Pleasant, S.C. 29454 pll beams produced by Nucor Berkelew are cast and
Phonet (843) 336-mU0D rolled to a2 fully killed and fine grain practice,
Mercury has not been used in the direct manufacturing of this material.
Seld To! MEIRLS UsA Ship To: MEIARLS USA-AMBRIDGE Customer #.: 18532 )
o SN CARDI BLVD 10 TOWER RORD Customer POy SKn 10274
A992 ONLY B.o.T. Hooot 1181627
LANGHRNRNE, PR 19047 SEERONK, MA n211 MDS: T

SPECIFICATIONS! Tested in accordance with ASTM specificaticn A6/AEM. 14 and A370. Quality Manual Rev WA (12 B-15).
AASHTOD @ m270-345M270 5D 10
ASME : SA 36 13
ASTM ! A992 11(15:/R36-14/A529-14-50/A572 5015/R709-50 15

€5t A0 23 S0w/L40.2150WM/CA02150WMT
S Heat#  vield/ vield Iensile H Cu | Ni CE! |
Descript ian Grade(s) Tensile (PSI) (PSI) FKElong ! Nb | Ex¥E¥¥ CE? |
Part # lest/Heat JW  Ratio  (MPa) (Mpa) % [oewxaxx |1 Prm i
]
S piry PN e - § |
wizx19 2515570 B3 39000 69500 26.65 1 | ) 1 13 a7 27 _
n4n* Do.oo* R992 11(18% 407 479 ! i | | .p2e | L2643
W3INRZA .3 B3 51B00 63400 25,88 | T 1 S | .ans3 | I 3,37 L1261
012.1920m 39% 479 16 Pcis) 12,160 lbs Tovi: i]
WiZxl®n 2601199 B4 62100 73900 22.39 07 | 80 i D14 018 .20 _ .na | 03 .22 |
nsa* po.on* A992 114{15 428 510 .04 ! .01 i .ONn57 ,00D5 003 | D2hR w L2554 |
WIAINK?A .3 -B3 60800 173100 25.8% _ 001§ 0074 v 2.BD 1221
n115.2400m 419 504 8 Pc(s) 7,600 lbs Tnud: n
Wi2x272 7515541 R? SR100  AB3IOD 28,70 N7 | 83 H 07 .N25 .27 | ] | N5 W23
nan' nno.onn* A992 -11°(15 387 471 .05 i Hib] LONTS N0ne .nn4 | N30 | ekl ]
WITON3IZ .7 JAA SRAO0  A7AROD 27,46 | .nn1 .an4an | 1 1322
0172.1920m 332 4R6 16 Pr{s) 14,080 1bs TnuH n
WHHT 1601367 JR?2 S4500 RRAAN 29.3F .07 Y | # .nn7 nz4 27 ! .08 | .n3 .22 !
nsnr nan.one 8392 11(15 176 459 N2 T | LINA2 Lano4 1011 Y 1 B 2554 ﬂ
Wisn®1l,s ALE! 54400 £5900 30,66 i .00l g .nnas | 2.48 1228 |
015 .2400m 175 454 12 Pe(s) 5,400 lbs Inwit 0
Elongation based on T (20 .32cm) gauge length. 'No Weld mmmmpmnuanm umﬂhamam&. Hg free and no napﬁmm_ mmmmnzn ncMMwmrhwmmmanmmm.
€T = Mm.o:chu.mmzh...“_..u:nﬁ_u..uwm..wgp.__.mmu.:.umﬁﬁmuwv (9.10Ni¥P) 33,39(Cu%cu) CEl= C# 35\Q;ﬁnﬂ*zo.—ﬁv\.mv+:_z..:n:¢.:mu
Pem = C4(SL/30) 4 (Mn/20) 4 (Cu/20) 4 (N1 /60)1(CT/20) 4 (Mas15)+ (V/10)438 CE? \n Mp(#51) /6 ) 4 ( (CT4MO4VECD) /5) F( (Ni4CU) /15)

1 hereby certify that the contents of this repnrt are accurate and

f (State of South Carolina
correct. "1l test results and operations performed by the material

(County of Borkeley

= 11

manufacturer are in compliance with material Specifications, and Quility h_.uwnn.oH Sworn and subscribed before me
when designated by the Purchaser, meet applicable specificatioens, day of
. EOMLE by B - —
[ ¥ _._ HEET METAL INC METALS USA
o g -
! Mio e _..,&.«....uw.&

Wit 6 35¢ = CUST. PO #

| i R,



Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type “D" record of certification from manufacturer

Name of Manufacturer &f 2> Al
Address: B AN é’b"? S WE I'Z"") O‘V LTRSS In K j i

We hearby certify STRUCTURAL STEEL (1-81 - BRIDGE NO. 588)

714.02 STRUCTURAL STEEL

In the quantity of: 1.00 LS (Plan Quantity)
Furnished by’ M\( L we § Hewr M
For use on: 13A106 0505 BRADFORD-NEWBURY IM BPNT(14)

Identified by: [Jia T & &5044 LEF r/ # 5544”4_0_2 I'JL'{

Conforms to all requirements of the State of Vermont Agency cof Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in eonformity with all applicable specification. drawings and/or standards of all erals furnished.

—

(S/ugéatm of Authorized Representative)

tnis [(D day of Qore 20 (b Name. m.*;’ﬁ vy,

Subscribed and sworn to before me By:

(Type or Print)
( !
6« {\N/ Title l/ B
(Notary Public) (Company Status or Affiliation)

Commission Expiring on f’?“i )'JDB (

Certifications for materials requiring a type "C" or "D" certification. wher specified oy contract provisions.
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by tne supplier or dealer .
This certification is to be sent to

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



METALS USA

MERRIMACK SHEET METAL

Carbon Structural Angle A36/4A 572 Gr 50
6 x4 x 3/8 X 407

PART NO:

PO: 8278
PO\REQ:

HEAT: 55044288

Certificate of Mill Test Results
SKO-262238-5 4 May-2016

Page 1 of 1

CERTIFIED MATERIAL TEST REPORT Page 111
CUSTOMER SHIP TO CUSTOMER BILL. TO GRADE SHAPE / S1IZE DOCTUMENT 1D
¥ ) I &6
MITALS USA PLATE SHAPES NE INC METALS USA PLATES SHAPES NE TN GOMULTT Angle | GRAXVR 0000000000
10 TOWER RD 50 CABOT BLVD E B
SEEKONK MA 02771-2607 LANGHORNEPA 19047-1802 LENGTH WEIGHT HEAT I BATCH
US-MIL-CARTERSVILLE 1ISA USA aonn" 17,7121LB S50442R8/02
184 OLD GRASSDALE ROADNE CUSTOMER MATERIAL N SPECIFICATION / DATE or REVISION
par P SALES ORDER CUSTOME TERIAL N° SPECIF or REVISIO
CARTERSVILLE, GA 30121 31633994/000020 ASTM A520-14, A5T2-15
1ISA ASTM AG-14,A30-14. ASME 5A-36
CLSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE Mwﬂﬂ%ﬂﬂhﬂﬁ: M27M11
SKO-10471 1323-0000068733 04/26/2016 = it W11
CHEMICAL n,.,CZ:\.G_.u:._GZ o . ;
- ¢ S - o v N P
$ Wy A A M W ) A ) % s DA o
015 0.91 0.020 0026 020 0.3 0.09 0.16 0.027 0.016 0.000 00090 0.0000 -
CHEMICAL COMPOSTTION g
s
| 0012 S S o
MVECHANICAL PROPERTIES
z L 5 S YS.0,2% 5
ﬁ_ﬁu 5 ﬁm\...w_ .&..mw ﬂﬂ.m H.Ww ! __.M_mu
25.00 8.000 72300 499 52400 361
22.10 8,000 73800 509 53900 n B

COMMIINTS / NOTES

Thit grade meets the requirements for the following grades:
ASTM Cirades: Adb; A529-50; AS72 50, ATOW 36, AT09-50
CSA Grades: 44W, SDW

AASH IO Grades: M270-36, M270-50

ASME Ceades: SAJ6

MERIMACK SHEET METAL INC
RECEVED.S[1ef1e  pow 5278

6596
_c.e_z_ NI \\Nﬁ:m@

LRILE

The above figures are certified chemical and physical test records as

specified requitements. This material, inchading the

\\S\J\,M\.A\NIMJN\\

RAHASKAR YALAMANCHIL]
QUATLITY DIRECTOR

for

%

3 AT

contained in the permanent records of company We certify that these data are correct and in comphance with
hillets, was melted and manufactured in the USA. CMTR complies with EN 10204 3.1

VAN WANG

QUALITY ASSURANCE MUR




CERTIFIED MATERIAL TEST REPORT Page 1/}
CUSTCMER. SHIP TO CUSTOMER BILLTO GRADE SHAPE / SIZE
G E RD AU MEYALS USA PLATE SHAPES NE INC METALS USA FLATES SHAPESNE [N | GOMULT! Amgle LT
: 10 TOWER RD 50 CABOT BLVD E
SEEKONK,MA 02771-2607 LANGHORNE,PA 19047-1802 LENGTH WEIGHT HEAT / BATCH
US-ML-CARTERSVILLE USA USA 400" 3,960 LB 55041402/04
384 OLD GRASSDALE ROAD NE
CARTERSVILLE, GA 30121 SALES ORDER CUSTOMER MATERIAL N* SPECIFICATION / DATE or REVISION
— 2908646/000060 AG-13A,A36-12, ASME 5A36-13
ASTM AS29-05(2009), AST2-13A

CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AT03:L14, AASHTO M270-12

SKG@-10057 1323-0000059046 110672015 CSA G40.20-13/G40.21-13

CHEMICAL COMPOSTTION ] "

3 . '2 o o a‘ : W Y % Q g/g
0.14 0.91 0013 0.0i9 0.20 0.33 0.12 Q.11 0.031 0.017 0.003 0.0090 0.0050
CHEMICAL COMPOSTTION
A
01z
mc:mw:aé.l PROPERTIES : N
gre 2% Y& Kk Y57 e
25.10 8.000 73000 503 54700 377
23.70 8.000 74300 312 55900 ags

COMMENTS / NOTES

This grade mests the requirements Tor the following grades:

ASTM Grades: A3S; A525-50; AST2-50; AT09-36; A709:50

C5A Grades: 4W; S0W

AASHTO Grades: M270-36; M270-50

ASME Grades: SA26

The above figures are certified chemical and physica! test records ag iin the p records of company. We certify that these data are correet and in compliance with

speeified requirements. This material, including the billats, was melied and manufectured in the USA, CMTR complies with EN 10204 3.1,

/;4_‘ 2 BHASKAR YALAMANCHILL
% QUALITY DIRECTOR

h%""‘
¥ ol
[

YAN WANG
QUALITY ASSURANCE MGR.

ur Cramge #




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type “D" record of certification from manufacturer

Name of Manufacturer: Pq‘ Lo oM T~ Bkt

r

Address: 129 Meowzna =% Cpﬂ-‘riwww{ P4
We hearby certify STRUCTURAL STEEL (1-91 - BRIDGE NO. 58S)

714.02 STRUCTURAL STEEL

In the quantity of: 1.00LS (Plan Quantity)
Furnished by M € L B § HE e M TR

For use on 13A1086 0505 BRADFORD-NEWBURY IM BPNT(14)

Identified by }'\f,sgj- w (_) 4 221

Conforms to all requirements of the State of Vermont Agency c¢f Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing. product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all praterials furnished.

Mo

7 T
( S/ng‘ature of Authorized Representative)

this “) day of %\)(}6 20 UI) Name: jD’;_',"/i o,

(Type or Print)

(.L M Title: vV

(Notary Public) (Company Status or Affiliation)

Subscribed and swom to before me By.

Commission Expiring on 5l5| )Qb,}\

Certifications for materials requiring a type "C" or "D" certification, when specified oy contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not oy tne supplier or dealer.
This certification is to be sent to.

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



Lensmg,

=T
o, bké
§ XT
, zdd
I3 Tx3
ok 82
TEST CERTIFICATE XT3 e
ARCELORMITTAL PLATE LLC PAGE NO: 01 OF 02 29 F
SHIP TO: FILE NO: 4590-04-01 92 X
METALS USA PLATES § SHAPES NE MILL ORDER NO: 47249-001 240" :
10 TOWER ROAD MELT NO: (4882 3 >
SEEKONK MA 02771 DATE: 05/14/13 -39 E,
TN ;
SOLD TO: SEND TO: 01-C
METALS USA PLATESSSHAPES NI L
30 CA30T BOULEVARD EAST
LANGEORNE PA 15047
STEEL PLATE DIMENSIONG / DESCRIPTION
TOTAL BIECE
QrY GAUGE  WIDTH  LENGTH  DOESCRIPTION  WEIGHT
i 25" 95" 240 RECTANGLE 18344
CUSTOMER INFORMATIGON
CUSTOMER PO: SKO-9590
SPECIFICATION (S)
Ju3S MATERIAL HAS BEEN MANUFACTURED AND TESTED IN ACCORDANCE WITH BURCHASE
CRDER REQUIREMENTS ANT SPECIFICATION(S) .
ASTM AT09-GR3OW YR 13A TYPE-2 I 37
$5EC MOD FOR PHYSICALS IMPACTS WAIVED ASTM m 00
R705-GRSOW 13A TYPE-B IMPACTS WAIVED, ASTM A588 10 L
GRADES A & B) § AASHT M270M GR.345W 12 TYPE A/B 1 a8
PRODUCT OF CAIL c On
THE MANAGEMENT SYSTEMS FOR MANUFACIURE OF THIS PRODUCT ARE CERTIFIED i e
T0 IS0 9001:2008 JSERTIFICATZ NO. 30130} AND 1SO 14001:2004 3
(CERTIFICATE NO. 49009 . 8
CHEMICAL COMPOSITION (WT4) FOR ALL ELEMENTS EXCEST H (BPM)
c MNP g U SI NI CR MO
MELT: (/4882 (07 .81 010 007 26 .36 .18 .54 04
v AL cB
MELT 14882 036 .0L4 601
MANUFACTURE ME . - =
FINE GRAIN PRACTICE | MERRIMACK SHEES METAL. INC
e N Yoll6 oo paT
[JOB #\ _5_?7& I’[
| B T SIS
—“_H—_"_‘—‘—-—-_.._J , g
o N
A o
_-I‘J.um..--.'_. AL :
N AEFIREDAND SUBSCRIBED BEFORE ME === —ommsommmme oo : a
0 THIS RY OR105/LA713 ¢ NOTARIAL SEAL 2 : &
T S T . CAROL L. SLOOY, NOTARY PUBLIC  ° A
A Hé{ﬂ& % .., CORTESVILLE, CHESTER CO., P& ° z
? T o ROTART TURLTC " MY COMMISSION LXPIRES MAY 27, 2018 ° -
P AT et bttt Sivit el =
WE HEREBY GERTIFY THE ABOVE o
INFORYATION IS CORRECT B
,,,}";“._.! ‘..;: f{ ;“-_l -4 b ;g ;n
ARCELORMITTAI"BLATE LLe 7 . r . b g 2
QUALITY ASSURANCE LABORATORY (' Cing’ 2 , i el
119 IODENA ROAD SUPERVISOR - TEST REPORTING 2 g X
CCATESVILLE PA 13320 ELINGRE ZAPLITNY § 1 bl

S3nsey 3sa) HIAL 1O 23135131 a~
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TEST CERTIFICATE
PAGE NO: 02 QF 02
FILE NO: 4590-04-01
MILL ORDER NO: 47243-001
MELT NO: U4882
DATE: 05/14/13
TENSILE PROBERTIES
YIELD TENSILE ELONGATION
STRENGTH STRENGTH CAGE
LoT DIR BSI % 1000 pSI X 1000 LGTH %
301 T3ANS . 64 77 g.00" 1§.0
30T, TRANS. 69 73 g.0or 18.¢
MID. TRANS. 55 79 §.00" 17.0
MIO. TRANS, A8 1 g.00" 17.0

rem P 3O

o1

NERAL [NFORMATIO

ALL 3TEEL HAS BEEN MELTSD AND MANUFACTURED IN THE U §.A.
MEECURY OR MERCURY COMBOUNDS ARE NOT USED IN THE
MANUTACTURE OF ARCELORMITTAL PLATZ LLC PRODUCTS.

ACID SOLOUBLE ALUMINUM
FOR MORE INTGRMATION AND PROCES
WM. ARCELORMITTAL , COM/ PLATEINFO!

8/L 77870 CUSTOMER'S TRUCK

].\ul-‘rlr".'_‘

7,105/ b/ 13

BY s
WE HERESY CERTIFY JHE ABOVE

INFORMATION Ea:c;gggéCT.

ARCELORMITTALRLATZ LLS
GUALITY A5SURANCE LABORATORY
139 MODENA RCAD

COATESVILLE, BA 18320

v !'-'ﬁ o,
Afrlggigabtmn;%vasmmn BEEQRE ME  2----me--somooTzssesesoosmsssmsseooog

K

SING GUIDELINES, REFER TO
RMATION

MERRIMACK SHEET METAL. INC
RECE t?] ’Fé'/lb .1': # ?Mﬁ

08 # e STK i
-1

2+

1

NOTARIAL SEAL : 1

*  £AROL L. SLOGY, NOTARY PUBLIC !
> "CORTESYILLE, CHESTER CO., BA 7
s wy COMMISSION SXBIRES MAY 27, 2018 °

Fliirn oy

SUPERVISOR - TEST REPQRTING
EURORE ZAPLITNY

R D | - IRt &

HON LMV A
86 X .9% X ¥/t

zggvrn LVvaH

Zz oz abeg

Bip

884 v S1eg pBuang Y
IYLIN LAAHS MD VIR

paMOd
8eZZ8 104
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Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

; APy

Name of Manufacturer: S AS 14 UN¥TITEE :

2009 ALK, ED \ UMVTITL DL 25517 mm#ﬁ‘-’y
Address: Midigal /b 'ng; Tl v, x/
We hearby certify. STRUCTURAL STEEL (1-91 - BRIDGE NO. 38S)

714,05 HIGH STRENGTH BOLTS, NUTS AND WASHERS

In the quantity of: 1.00LS (Plan Quantity)
Furnished by: IM A dCid gl&% LT warﬂﬂ‘ -
For use on; 13A106 0505 BRADFORD-I’:{EEIVBURY IM BPNT(14)
Identified by: e T € N 15268473 g -lf»fw A2 Hedt st S4240Y

Conforms to all requirements of the State of Vermont Agency of Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or -
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

Subscribed and sworn to before me By / A Ap T
(Si?(atu}e{raf Authorized Representative)
this “ 2 day of \\01\5 20 \Lq Name: :ﬁ)uf_’{{& i
(Tvpe cr Print)
o
U A/\/ Title: K/E
{Notary Public) (Company Status or Affiliation)

Commission Expiring on :’7[ 4 ‘903 \

Certifications for materials requiring a type "C" or "D" certification, when spacified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufacturer of the materials and not by the supplier or dealer .
This certification is to be sent to:

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



SLSB, LLC

2000 ACCESS BLVD

zever  TEST REPORT
PH 314-389-7500

FAX 314-389-7510

Lot No: BG0420 MANUFACTURING DATE: 11/12/2015
PRODUCTION INFORMATION
PART NO: AAAG075200 MANUFACTURERS HEAD MARK
SIZE: 3/4-10 X 2 »325
DESCRIPTION: HVY HEX STRUC. BOLT - HDG o ©
MANUFACTURING QTY: 81,604 n

ASTM/ASME SPECIFICATIONS

SPECIFICATION AMEND SPECIFICATION AMEND
_________ ASTM F3125 15 i ASTM F1470 12
ASTM A325-1 14 i ASTMFE06 14 )
_________ ASME B18.26 14 ! ASTM F788 T 13
ASME B1.1 UNC 2A B @ 1 - ASTM F2328 i I

RAW MATERIAL INFORMATION*

STEEL SUPPLIERS TEST REPORT ATTACHED WITH CHEMISTRY INFORMATION

STEEL SUPPLIER GRADE | HEAT INFO/NUMBER ASTM SPEC AMEND
KREHER/CHARTER 10B30 NF15203404 ASTM A29 12e1
MECHANICAL PROPERTIES
ary ISSUE SAMPLED TESTED HEAT TREAT
SEaElEs s 5 oy i VIS INSPECTION | LOT RESULT
5 12/23/2015 RC RC 1367149-01 PASS PASS
TENSILE STRENGTH PROOF LOAD TEST HARDNESS
WEDGE PSI PSI ELONGATION SURFACE CORE
6 DEGREES 40100 28400 +0.0005 N/A 25-34
SAMPLES
1 2 3 4 5
TENSILE LOAD | 46400 | 46300 | 46200 | 47000 | 46000
PROOF LOAD

0.0000 | 0.0000 | 0.0000 | 0.0000 | 0.0002

ELONGATION
The SLSB LLC Laborutory has Deen iy the american for Laboratory Accraditation i the fiad of mechanical snd fastaner teating for sh fests listed dbovy, cenificated 0§95.01, The campling plan muwts or sxcesds F1470 Samplc Sae G o
snplicanie spacification. Tha stes| was mads 360 meltad in USA. and the product was in amtactorsd & tasted by SLSE LLC In Mecison, L. USA, fres of marcury Sontaminatian. We certify thal the samples (esied confrm to the ASTM spacification fisied shove.
and the date s 4 true represemaiion of the miormetion provide by the malerial supphiar and our tmsfing laboratory. This Lest cenficate ralatss ondy to the tarms fisted on this documant and may net ae reparted or Sistribulsd except in full. Theaad fit and
arn ta ASME B18.2.5 or 814.2.1 specification wher= spnlicable,
/ AMENDED -
/
SIGNED: & / DATE: 12/23/2015 DATE: INITIAL:

*Heats of steel used have not had the following materials intentionally added: bismuth, selenium tellurium, or lead
**Indicates the amended item, when and by whom.




PRODUCT CERTIFICATION
- KREHER WIRE EBOCESSING, INC. WORKORDER LOT NUMBER

_1;‘3:: "JC‘DD"\.RD RC)? R_OM?.__'[: r: S. \ﬂ 42174 035812 NF1 5203404
3R MR FAR LIS Pl 2dl SALES ORDER/RLS
128167 / 002

SOLDTO

St. Louis Screw & Bolt
2000 Access Blvd.

CUSTOMER P.O CUSTOMER PART QUANTITY COILS  LARING NO SHIPMENT DATE
SLE6648 DIRECT DRAWN 37,535 Lbs 9 00010070 11/10/2015
SPECIFICATION 250-0.735-10B30-SK
Phos-Poly & Draw 0.735" +/- 0.002/0.002" 1 0B30 SKFG
CERTIFICATION COMMENTS
MELTED IN USA
CERTIFICATION REQUIREMENTS
Chemical
c Mn P s si al Ni Cr Mo B Ca
.31 .16 0.011 0.008 .22 0.024 0.04 0.08 0.01 .0016 o0.0008
Cu N Sn Ti v
0.09 . 008 0.004 0.044 0.0086
Physical

Melt Source
Nucor - USA

MER HEET METAL. INC
"l D|\5LJ #focfi
068 # )—7(: i
mnent___ S 7K |

| zertify that the results are a true and corract copy of the records prepared anc maintained by
Kreher Wire in complience with the requirements of the cited specification Chemistry 1s 25

reported Dy the melt source ¢ :J u ﬂ A
7

joseph Pizzo — Metallurg:st

C1AXS Computer Systems - ate3C2 (w8 B Date Prrted  11/12/2015
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KREHER STEEL COMPANY, LLC.

Certificate of Mill Test Results

POVRE o AR
qereby cerufv tha e a4 TS @ with of 00 weld TEpar wis G0ne T s o 3'% 1:2
contened m e recards of due Jampany wwhide 1 U
PaRT NO | herety cerufy dAL 00 ENCUry ST 4 SUIEC A
1
NUCOR Mill Certification 2971 Bk Nucer amt
10/12r2015 NORFOLK. NE 88707
MNUCOR CORPORATION oA \; 544-0200
NUCOR STEEL NEBRASKA Fax (402} 8440329
Saod To: F%{:‘H Shm Yo (L—Eﬂ WIRE PROCESSING
ZETH AVE 2
o5E f’% L 801800000 E':é‘ut.;.‘us MI AB1T42000
Fax: [708) 345—"6?'3 Fax [734) 541-3100
Sustomer P.O.| 145812 Sales Order  144578.°
Proguet Group | Soectal Sar Quality Par Number | 3100078800EXRCD f
Geade | 10830 Lot # | NF1520340411
Size | 786484 Rourg Cod ‘ [ Hest# | NF15203204
Produet | 735-48/84 Round Cod 10330 i 3. Murter | N1-312448 !
Cescription | 10B3C ' | _o8d Numbar | N12855775 |
~ o T — 1
Custgrmer Spec l Customer Part # |
ravetry carily D (b taturie Dmreer raR -mmmmmm-ﬂmwmksﬁhmw
Rofl Date: 10/11/2015  Meft Date: 3072045 Qty Shipped LBS: 48,415 Qty Shipped Pes: 11
Meit Date: 3302015
[> Mr ‘ v Sy S ¢ Fo- Cu Cr N o Al =
3% 75% 0.008% 2% 0.008% 0.01% 0.08% 1.08% J.04% 2.01% 0u24% 0001 %
£ &n Ca g , T 5
1.0C0% D.004% £.0008% W015% 2044% 80.0 ppm
Austenitic ne grain by chemical aralyms par the Blest revisior of ASTM 423
o vaiue: 0.ET
A | J2] 3] 4 1485 B Jr 8]0 [ e[t HZTJI3][JI4]098 HalJg 20 2] 24| J2s| 28 | 30 | 32
[4 |38 [ a7 |43 [ 28 |24 | 21 | 20 ; 7 T | i |
Roll Oate: 10/11/2018
Cacars depin - 0.0020In Vg 1: §1,80%ps Tansile ' 971 53%cs
Eiongation 18% n 3% in 203.3mm) Racuction Ratio 35 11
ASTM E381
Sudfgce: 1 Mid Radivs: 1 Canter
1. Al manufacturing o of he steet T in thia procuct. mgtuding maiting, nave been periormed
1 e United States.
2. All prducts produced m'mid ffw
3 Mereury Ir any ‘orm, has & groquction or tastng of
& wm o ASTM -ng-*z AS"'M ﬂfs u-d ASTM =1c"9-¢m'mrm ;radn o applicabie sustomer
s
3 35.:%“";““ Mucor Stael Nebraska (s crogucec n an Elecric Ars Fumace
: .&c-‘-ﬁzsc.).s nq:'gimm cart avalighie Jpon sguest
% 3aes@rucome.com
W
Jirm =ik
Sinmicn Veetailurgist Zaga aof 2
soc o, L2418 Indexed 120¢tI3 by berm




KREHER STEEL CO.\[PANY. LLC.

Certificate of Mill Test Results

MuRel MO M0
jer=nv eIl (Sme (18 Jafa i3 oEFSST 48 WA A wets reparr was S0TE W U GTOaULT 5 in
oucined S necards af dhis oy AHGE (A JoRRESAIGR,
PaRT NO nerely Sermify T 5 TNUNTY SEDe & Coeid At
& 5 4 MTE # 00001421

NUCSaRrR Mil Certification 297 S e 200
MUCOR CORPORATION 1011212018 T402) 5445.'3
NUCOR STEEL NEBRASKA Faw: 1402) 3440325
Sou Ta  AREHER TE Ship Ta. XREHER MRE =Rocessm

1550 N 35TH 4827 GOOCARD =D

mﬁcsa Ji wac-m Rom.l_us Wl 437740000

8, 345-8 130 4, 34 1950
-a‘x 708 34350873 Fax (734)941-5100
Ssicmer B C | 148612 Salog Orar | 1446701
Sroduct Sroup  Special 3ar Quadty Par Mumber|  370007S6000XRCT
Grace 10830 | Lot# | NF1S2084041:
Sze | TH6-42/84 Rouns Col [ Hestd | NF15203404
Produc | THE-43/84 Round Soi 10830 ] 3. Number | W1-312448
DeacripSor 10830 | Load Number | N1-253778
Zustomer Stec | CustomerSan¥
oty cerily el The swiored SRSCrSC NAreR! NEE Deen maruiicared & wil: T andl nind s B R L satisdies hoss SQLIBTATS.
A-S"ﬁ E-!5 Mathod A
T3 403 Aumima T 12 HO00 Slcaes: T:08 HO0 Glsbusr T: 13 HIQ2

Specification Commanis:

All manufacturing arocsases of ha stesi materials 1 his procudt, inckiding reling, Rave ceen parformed

n'ihe Uretad Siates.
HORLIS 8¢ weid Ir-.e

m
Mmroury o any (ot nEs ot bes or tasurg of s mateeaL

marsal metsa 3 Nucor Steei Netraska |s produced in 3n Sleciic Arc Furnscs

W
"ﬂ anc ASTM S1013-resulprusized grades of aoghcanie susiomer

Jirm i

Dissicn Vetaburgs!

Doe N, 124138 Indexsd 120013 by berm




PAULQ 5711 WEST PARK AVENUE P (314)647-7500
PRODUCTS ST LOUIS, MO F(314)647-7518
COMPANY 6311C-1880 www.paulo.com

HEAT TREATERS AND FINISHERS OF METAL CERTIFIED INSPECTION REPORT
$ ST LOUIS SCREW & BOLT PAULO # 1367148-01
3 2000 ACCESS BLVD DATE: 12/01/2015
P O BOX 260 DATE REC'D: 11/23/2015
I MADISON, IL 52060-0260 SHIP TO CODE:
CUSTOMER PO: SL72566
CUSTOMER DRAY:

PART NAME: 3/4 X 2

PART # AAAGO75200 DF CUSTOMER JOB: NF15203404
QUANTITY, 81604 PCS LOT # BG0420
MATERIAL. 10820 OTHERE:

Requiraments:
Heat Treat Certification
Final mid-radius hardness 28-32 HRC
DRY FINISH.
INSPECTION RESULTS: Process per ASTM spec F3125 rev 15
REQUIRED Final mid-radius hardness 28-32 HRC Process per ASTM spec A 325M rev 14.
Qty Inspected’ 76 Registered to ISO/TS 16949
31 31 31 30 32 32 32 32 30 30 32 28 32 32 32 31 30 32 Heat Treated in the USA.

30 30 32 31 32 32 31 32 31 32 30 32 31 32 31 32 31 32
32 31 32 30 30 30 30 28 31 30 30 31 30 31 31 32 30 31 N
31 31 32 32 32 32 32 32 30 32 31 32 31 31 31 31 28 30 30
31 HRC

Req info: A325 SPEC / F3125 SPEC - DRY FINISH

| CERTIFY THAT APPLICABLE MATERIAL PROCESSES HAVE BEEN PERFORMED IN ACCORDANCE WITH THE SPECIFICATION SHOWN ABOVE.
| HAVE INSPECTED THE WORK AND THE SAMPLING AND RESULTS ARE AS INDICATED

-~

Y

AL
fesiRd.o Iinspector Signature
MERBIMACK SHEET METAL, INC |
e a1l oo 4 AL
# ST
4 - & o

Page 1 of 1




PosiSoft® Prim Report chrome. ' 'posisoft’ content PrintReport.htm

Header
Universal Galvanizing Gage S/N: 779950
510 £. South 1st St.
Wiight City, MO63330
; A153 /1 A123/ F2329
Customer Name: § (. 3 B Mils Minimum
Partt A 4X 2 po# 1 & L6 2 LOT# 3(;104)9

Appegrance Certificate of Compliance F2329 Mils Minimum Nutability

This will serve as certification that the above referenced purchase order for the above referenced
were Hot Dip Gaivanized in our Wright City , MO plant in the U §.A at a bath temperature
a plus minus variance of 3* meets the ASTM specifications

Dave Gehris
Quality Assurance Manager

Summary
H# X o ske T
B1 10 3248 0538 2.50 4.0
Readings
Reading
# mils Date/Time Ignore Notes
1 322 2015-12-29 00:19:06
2 250 2015-12-29 00:19:09
3 3.12 2015-12-29 00:19:13
4 40 2015-12-29 00:19:16
5 3.92 2015-12-29 00:19:25
6 40 2015-12-29 00:19:28
7 2.94 2015-12-29 00:19:38
8 2.82 2015-12-28 00:19:43
9 2.88 2015-12-29 00:19:58
10 306  2015-12-29 00:20:03

| MERRIMACK SHEET METAL. NG
RECEIVED. ?f'bjté A B06

JOB # SiK !

LSOMMENT ST

[ of | 12/29/2013 12:24 PM

—




MECHANICAL PROPERTIES TESTING AFTER HOT DIP GALVANIZING
TESTED IN ACCORDANCE WITH F606

THESE PARTS HAVE BEEN HOT DIP GALVANIZED TO MEET ASTM F2329

LOT NUMBER: BG0420

DESCRIPTION: 3, X 2 A325-1 /1 F3125

DATE TESTED: 12/30/15

- REQUIRED SAMPLE 1 SAMPLE 2 SAMPLE 3
TENSILE LOAD 40100 46300 47100 46700
PROOFLOAD 28400 .0001 .0000 .0000

HARDNESS (HRC) 25-34 30.6 29.7 30.1

D
,‘B@du;'

SLSB QC LAB, CERTIFICATIONS

SL.SB, LLC - 2000 Access Boulevard - Madison - IL * 62060 - Phone: 800.237.7059

META L

'i#;lg’Og

4




Unytite, Iﬁ:‘.e e
UNYTITE INC. o INSPECTION CERTIFICATE

Paru, IL 61354

INNOVATIVE FASTENING SYSTEMS [° 81>224-2221

Fax 815-224-3434

Job No: 22797 Job Information Certified Date: 4/19/16
Customer: HAYDON BOLTS Ship To: HAYDON
Customer PO No: 712986 Shipped Qty: 36,000

Lot Number: 22797-166188

Part Information

Part No: A563 3/4-10 +0.020 DH HHN HDG BLUE DYE

ASTM AS63 Heavy Hex Nut, Grade DH, Hot Dipped
Galv, Blue Dye

Manufactured Quantity: 52,616

Name:

Applicable Specifications

Specification Amend Specification - Amend
ASMEB1.1 - 2003 ASME B1822 2015
ASME B18.2.6 - 2010 ~ ASTMAS83 2015 i
ASTM F2329 ' - 2013 ASTM F606/606M _ 2014 .
ASTM F812/F812M 2012 ' .

Test Results
Test No: 11092 Test: A563 DH Mechanical Properties

Hardness Tempering Temp (800 Proof Load (Pass/Fail)

Thread ﬁ'recision Visual ASTM

S;nape & Dimension

Description.  "1ire) degree F Min) (ASTM Min) ASME B18.2.2 ASME B18.1.1 F812
Samp!e 27.70 1,211 50,100 Pass Pass Pass
\nspgp;lon - B B . = - = = =
) . Certified Chemical Analysis _ B
Heat No Grade M?ngﬁcmr?er Orign  C Mn P S s . Cr N _Cu_
166188 1045 AltonSteellnc.  USA 04300 07400 0.008 00300 02100 07980 = 00760  0.1900
Notes

All tests are in accordance with the latest revisions of the methods prescribed in the applicable SAE and ASTM Specifications

The samples tested conform the specifications as described/listed above and were manufactured free of mercury contamination and there is no welding
performed in the production of the praducts. No heats ta which Bismuth, Salenium, Tellurium, or Lead was intentionally added have been used to produce
products.

The steel was melted and manufactured in the U.S.A. and the product was manufacturad and tested in the U.S.A.

We certify that this data is true represantation of information provided by the material supplier and our testing laboratory. This certified material test report
relates only ta the items listed on this document and may nct be reproduced except in full.

OFFICIAL SEAL |
JEAN MARGHERIO
NOTARY PUBLIC - STATE OF LLINOIS  §
MY COMMISSION EXPRES 10/18/17 1 4/19/16
Savage, Dan - Superwisor, Quality Date

Plex 4/19/16 11:51 AM dsavage Page 1

1ERAIMACK SHEET METAL INC
~
ZECEIVED S { & o :;t%b |
- T - |
e # Sﬂ‘—




CERTIFIED MILL TEST REPORT

Alton Steed Test Lab

#5 Tut Street

Aron, [ 62002-9011
(518) 4634450 EXT 2486
(618) 4634491 (Fax)

EILLTQ SHIP TO
Unytite, Inc. Urwytite, Inc.
One Unytite Crrve 325 Qhvic Road
Paru, IL 61354 LaSale, [L 61301

Specifications

s Description
el Bor, Hox Roied, 1.0000, 250 * Strand Cast, RR =62.39:1
Heat Number . . _ Yisid PSI Tensile PSI % Bongation % ROA Bend Test
CHEMICAL AMALYSIS TEST METHODS ASTM E-415 & E-1019
Heat Number c Mn P s S Cu N Cr Mo Sn Al No/Co v ] m N Ca
166168 0.45 0.74 0.006 0.030 D.21 0.19 0.078 0.199 0.037 0.009 0.003 |o0.022 0.005 |0.0004 |0.0012 [0.0138 | 0.0007
JOMINY RARDENABILITY USING ASTM A-255 CALCULATED FROM CHEMICAL DI
Heat Nuiber Gs o
156188 7 1.59
SPECIAL TEST RESULTS
| ASTM E-45 Method A: | asMessmaoac | sexz | asmemt | ceey | rewea |
Heast Number TA T8 TC TO HA HB8 HC HD S o] $ © S5 R C RC RE BN
166188 3 i 2 1
Decart 005
ADDITIONAL COMMENTS
RMS 021
No rercary, laed, adium, of siphe containing materal or Aterstion or reproduction of this report, sccepe i fall, & not
Squipmant s usad o defiberately acded In the production of this dliowed without written 2pprovsl Dy @ represantative of
Smal. Ho weaid or weld repeirs were perforaed an this materisl Alton Soeal Incorporated.,
Thes Staed & LO0% Electric Arc Furmacs Meltad snd Rofled
US4 Material quadfios =5 NAFTA arigination, e I hereby certify $hat the above tests sre COmect 26 Contained
 the records of AUTON STEEL INCORPORATED
Subscribed and swarm 1o before me, & Notary Public, in and for
the county of Madieon, State of Bincis : . Josh Lavi
his Dy of
y axpivel__ !
(Motary Puisic)
MERRIMACK SHEET METAL INC
- 1
REFEIVED :LZ‘\W - 2 ANBOD
E# 57¢
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ROGERS BROTHERS INC. §E=

HOT DIP
GALVANIZING

/

April 1, 2016

Unytite, Inc.

Unytite Quality Departmant
One Unytite Drive

Peru, [L. 61354

To Whom It May Concern:

This is to certify that the hot dip galvanizing of the following material on your
Purchase Order number 6039 conforms to specification ASTM A-153. The following
sizes and lot numbers comply with the coating, workmanship, finish, and
appearance requirements of ASTM F2329 specifications. The hot dip galvanizing is
ROHS compliant. The galvanizing process was conducted in a temperature range of

830F to 850F.

53,395 Pieces 1"-8 A563 DH HHN Lot#22643-6214036204  4.23 Avg. Mils,
82,616 Pieces 3/4"-10 A563 DH HHN Lot#22797-166188 4.13 Avg. Mils.

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA

Yours very truly,

ROGERS BROTHERS INC.

RPN L PANIAUNML

Lorraine P. Shelburne
Vice President

SUBSCRIBED AND SWORN
BEFORE ME THIS 1ST DAY
OF APRIL 2016, AD

OTARY PUBLIC

MERRIMATK SHEET METAL INC |
'RECEIVED i \bi‘ti‘? :‘;,;(;\ng |
OFFICIAL SEAL Sy

JUDITH A FEROLE 08 # =>TE.
NCTARY PUBLIC - $TATE OF ILLINGIS “ - : :
MY SOMMISSICN SXPIRES:01,22/20 b JMMEN ST

ROGERS 3RCTHEAS. INC. 1325 <ISHWAUKEE 3TREET. ROCKFORD. (LLINCIS §1154-5137 PHONE: 313/385-3132 FAX. 315/965-37653
Z-MAIL: regersorosg@tos.nat




ROGERS BROTIHERS INC.

.
HOT DIP
-m GALVANIZING

-

%WLL;’L_\}M,QM
[JNOTARY PUBLIC

April 5, 2016

Unytite, Inc.

Unytite Quality Department
One Unytite Drive

Peru, IL. 61354

To Whom [t May Concern:

This is to certify that the hot dip galvanizing of the following material on your
Purchase Order number 6045 conforms to specification ASTM A-153. The following
sizes and lot numbers comply with the coating, workmanship, finish, and
appearance requirements of ASTM F2329 specifications. The hot dip galvanizing is
ROHS compliant. The galvanizing process was conducted in a temperature range of
830F to 850F.

20,402 Pieces  %-10 A563 DH HHN Lot#22797-166188 4.20 Avg. Mils.
118,654 Pieces %-10 A563 DH HHN Lot#22888-166188 4,00 Avg. Mils.
32,143 Pieces 7/8-9 AS63 DH HHN Lot#22972-75062025 3.80 Avg. Mils,

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA
Yours very truly,
ROGERS BROTHERS INC.

LoV PLNAUNNS

Lorraine P. Shelburne
Vice President

SUBSCRIBED AND SWORN
BEFORE ME THIS 5TH DAY
OF APRIL 2015, AD

e s AP ASAATA T T
bl WA P A

MERRIMACK SHEET METAL
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‘ OFFICIAL SEAL : RECEVED D 1SIVe oo 4 B0 B
JUDITH A FERCLIE < . =
}  NOTARY PUBLIC - STATZ OF LUNOS ks STE —
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e riiisnviaiin i oumenT_ ST
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Z-MAIL. mgersorosdids.net

ROGERS SROTHERS. INC. 1325 KISHWALKEE 3TREET, RUCKFCRLD, (LuNCIS 31154-3737 PHONE: 373,965-3132 FAX. 375,385-3738



HOT DIP
GALVANIZING

/

April 8, 2016

Unytite, Inc.

Unytite Quality Department
One Unytite Drive

Peru, IL 61354

To Whom It May Concern:

This is to certify that the hot dip galvanizing of the following material on your
Purchase Order number 6045 conforms to specification ASTM A-153. The following
sizes and lot numbers comply with the coating, workmanship, finish, and
appearance reguirements of ASTM F2329 specifications. The hot dip galvanizing is
ROHS compliant. The galvanizing process was conducted in a temperature range of

830F to 850F.

2,010 Pieces 3/4"-10 A563 DH HHN Lot#22797-1665183 3.80 Avg. Mils.

This certification in no way implies anything other than the quality of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockford, IL USA
Yours very truly,
ROGERS BROTHERS INC.

Jo G. McRae
Quality Assurance Manager

LPS:pd
SUBSCRIBED AND SWORN

BEFORE ME THIS 8TH DAY
OF APRIL 2016, AD

t’;lwu;(;m 0N L

.NOTARY PUBLIC —

ERBIMACK SHEET METAL INC
RECENVED.T12]VO - 4 21500

(| = 2o, At i

COFFICIAL SEAL ¢
JUDITH A FERQLIE ) 0B # ST
NOTARY PUBLIC - STATE OF LLINGIS 7 o ¥
MY COMMISSION EXPRES 012320 wMvENT__ ST

y

ROCKFORE, ILLINGIS 31124-3" 37 PHONE 37398
E viail rmgersoros@tds.nar




PRODUCT CERTIFICATION

Prestige 23515 Guomatess g CERTIFICATION NUMBER
W . Mishigs ]
Stampmg’ (;;;r'?73-2700 q*n?ax (588) 773-2298 150444
IJ.’IC wHw PrasfigaStampzng.cem =
THIS IS TO CERTIFY THE PRODUCT STATED BELOW WAS FABRICATED AND PROCESSED TO THE G

v ale
DRDER AS INDICATED AND CONFORMS TO THE APPLICABLE SPECIFICATIONS AND STANCARDS. ! §b \

Customex: HAYDON BECLI INC
1181 UNITY ST .
PHILADELPHIA, PA 139124-3104

Customer Part: AAWG(TS Steel Supplier: HORIZON STEEL CO.
Prestiga Part: P1430HP300 Grade: CF43§ SRADE 3TEEL
Part Mame: 3/4"®436 H/CIP Lot: D1405

Purchase Order; 14234 Heat: 542%04 ;
Shipment BOL: B191387 Caxbon: .218 (.22 - .53)

Shipment ID: A0204633 Manganese: 1.146 (.56 - 1.6}

Quantiky: 2300C Phosphorous: ,013 (.04 Max.)
Manufacturers Mazking: "2 Sulfux: .0018 (.05 Max.]

8iligon: ,205 (.13 Min.)

SPECIFICATIONS TEST RESULTS
HARDNESS: TesT METHOD: ASTM E18 HARDNESS:
4ac 3% - 43 HRC 41 — 42

CHECK TC ASTM F506

PLATING: TEST METHOD: ASTM B499 PLATING: .
HOT DIP GALV TO ASTM F-2329, 0.0020" - 0.0030
AND ASTM A153 CLASS C

| MERRIMACK SHEET METAL, INC
RECEIVED 5]\3‘:;5 pC#Q\‘(OQ)

JOB # ST ;
' l

{COMMENT STiE

v
»
Chamizlty s o5 tapaitad liam raw maldiisl caiiifeation and Joas nel fail usdar Prostie Slemplng 9 scereditation. /
This zredust was piodiuces undar an [SO/TS 16943 Quallty Assurance Syaiam,
|BQITS 132343 Canlfication No: 0352033,
Materie! vias maolled ani menuiacined nthe U.S.A, G
This pradue! was manuisciued o Warian, Wickizan US.A, _"./ C .%’

This product confarmz to 3l aguramonts for washais 53 groducnd ascerSig 1o AST AL =.436.10,

M SC EAT
Semgling Pan por B8 1WA B 54,718,015, Fﬂfﬁ SCHUBER
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TO:

CERTIFIED TEST REPORT

*HORIZON STEEL
50390 UTICA DRIVE

SHELBY TWP,,
800-575-9914

PRESTIGR STAMPING
23513 GROESBECK HWY.
WARREN, MI 48090

i

SIZE: .122 MIN &
GRADE: HRPO F435 GRADE
*MELTED & MFG IN USA*

B/
Cust. P/O#:

Taglf 907088
C
Nis

Rock:

Taglf 207090
1

Ni:

Rock:

Tagh 907091

C
Ni:

Rock:

Taglf 207082
C

Nl

Rock:

Tagit 207093
Q1

Ni:

Rock:

Tagh 907094
Cc

Ni:

Rock:

Tagil 9079095
C
continued. ..

pate 1/07/16

26485-1 1

216
(013

83

+218

013

83

.216

013

83

2186

.013

43

, 218

013

a3

.216

.G13

a3

L2186

ot

ST e

ot

wmze amyy

'3'3n=

[}

b AT

LR

X

5.50

Bill/Ladngh 024074
part No.: ZAZ55300122 FOR PTH PL480HOO

Heatlf 542404

- Mni 1,148 P
Nobr 002 o
Sn: L0011 Ca;
Olsn: 575

Heatf} 542404
fn: 1,146 B
No: 002 Mo:
Sn: 001 Ca:
Olsn: 575

Heatil 442404

Mon: 1,146 P
Nb: .002 Hot
gne .001 Ca
Olan: 578

Heat 542404

Mn: 1.146 P
Nbhi ,002 Mot
8ny .001 Ca,
Olsn: 575

Heabft 542404

Mn: 1.146 B
N¥b: .002 Mo
001 Ca:
Olan: ¥75
Heatft 542404
tn: L.l46 P
Wb, ,002 Mo:
8 J0CL cat:
Qlsn; 573

Hedt# 542404
tn: 1,145 P

.013
.003
.002

2013
.003
002

.013
003
.002

,013
.003
0oz

.013
.0403
.0g2

013
,003
,002

023

MICH, 48315

SHIP TC:

PRESTIGUE STAMPING,
23513 GROESBECK HIGHWAY

WARREN,

586~7732-2700

X CCIL

Sales Ordr: 822048

MastexrTagh 251458

8 : .0018 Al:
Cu: .018 v
Nt .0042 B 1

MastexrTagll 251458

S ¢ .0013 Al
Cui 018 v
N1 00422 B :

MastarTagll 251458

8+ .0018 als
Cu: .018 v
N .0042 o3

MaglerTag# 251450

g ¢+ 0018 al:
cur .0L8 Vo
N o .0042 B

MosterTagh 251452

S+ 0018 Al
Cu: .018 vV
N : .0042 B :

MasterTagh 251458

S 1 .0018 Al:
Cu: ,0L8 Vv 3
N 1 ,0C42 B

MasterTagl 231458

8 ¢ .0018 Al

MI. 48090

W"(

1/07/16

INC.

oL
01
040 8i: ,208
004 Cr: ,170
.g03 Ti .035
01
,g40 gi: .205
004 Cr: .178
003 Ti: .035
o1
040 Si: .205
004 Cr; .178
. 003 Ti: .0238
01
040 8i: .208
004 Cr: .178
.0e3 Ti: .035
01
. 040 §i: .205
004 Cr: .178
. 002 Ti: .038
01 ,
. 040 sl .205
. 004 Ccr: .178
. Q03 Ti: .035
01
,040 8i: .208
MERRIMACK SHEET METAL. INC
RECENVEDY, |3[Lb o #RITFO
# STk
& 17
7 ST




CERTIFIED TEST REPORT

, *HORTZON STEEL
: 50350 UTICA DRIVE
E co SHELBY TWP,, MICH. 48315

1/0%/18

800-575-9214
TO; : : SHIP TO:
PRESTIGE STAMPING -PRESTIGE STAMPING, INC.
23513 GROESRECK HWY. 23513 GROESBECK HIGHWAY
WARREN, MI 48090 WARREN, MI, 48090
: 586-773-2700
SIZE: .122 MIN @, . X 5.50 X COIL
GRADE: HRPQ F436 GRADE .
*MELTED & MFG IN USA*
B/L  Date 1/07/16  Bill/Ladng# 024074 Sales Oxdr: 822048 01
Cust. P/OB: 26485-1 Part No.: 225500122 FOR BT DL4B0HOO
Ni: .013 - Nb: 002 Ho: .003 Cus 018 Voo 004 cr: .178
t Bu: 601 Ca: .002 N ¢ 0042 B ¢ .003 Ti: .035
Rock: 83 ¢ Olgng 875
Tagd 907096 01  Heath 542204 Magberragd 251450 01
€ .216 | Hmi 1.146 P .013 $ : .0018 Al: .040 siy ,208
Nii L0237 Wb: J002 Mor .003 Cu: .018 Vi o.004 gri .178
. T 8n: .o00% Car .002 N ¢ 0042 B 003 Ti: 038
Rock: 03 . Olsny 57s
Tagd 207097 of  Heat#4 542404 MasterTagit 251458 0L
€ ,216 ! Mn: 1,146 P .013 8 : .0018 AL1 .040 8i: .208
¥ty 013 [ mou 002 Mot 003 cut .018 Vi o.004 czy .178
: L 8ni J00d Ca: .002 N« 0042 B 1 ,003 Tie ,033

Rock: 83 - Olsn: 575

-

WE HEREBY CBRII?& THE ABOVE I8 CORRECT AS CCNTAIMED IN THE RECORDS OF THE

COMPANY :
i- vvs ey JHORIZON STEEL CO...vn.s

£ | QUALITY ASS - ER

' MERRIMACK SHEET META
seever 21\l o0« J1LETR
# STK




ArcelorMitial

Indfana Harbor

Flat Carbon

East Chicagoe, In 46312

I—lcr!z'%;h Steel Company A fce I O I'M | TTG I
50390{Utica D,
She]b};_Tov.'uship, M1, 48315

Dear Jiin, Novembar 8th, 2015

| have {avlawedfour racords and have confirmed that the foliowing cofl was manufactured from a heat that
was ‘melted/smefted” al the Indlana Harbor Facility. Coll has no wald re pairs.

The ha‘gzt numbar and the relating coll are stated below;

.

“~  Heat number ;342404 Colf numbers 08110207

£ B i e —

+ PO N o

" T " Heat Chemiatrioa " ]
CiMn | P [ 8 I8 [Cu[sn [N JC |Mo [V |A[Cb [B [T | N |86 ]ca
0.216}1.14910.013{0.0018{0.206[0.014]0.001{0,013(0,178]0.0030.004]0.0410.002[0.003[0.035/0.0042/0.0010.002

Besl regdrdy

E :
2%“«% %(
Thomas.Godfroy:
Manager - Quallly systenis
Grrallty Assuranos
T 218-399-6123 ;
F 2123094790
Thomasipodfiroy@aracalormittal.com

MERRIMACK SHEET METAL
~===zen Lo\l - . A1ETH
- ST _
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ROGERS BROTHERS INC. & e

4

g

March 17, 2016

Frank Schubert

Prestige Stamping

23513 Groesbeck Highway
Warren, MI 48089

To Whom [t May Concarn:

This certifies that the following product that we have galvanized for your company,
on your shipper number P302835 meets the specifications of ASTM A153, Class C
and the hot dip galvanizing requirements of ASTM F2328.

The hot dip galvanizing is RoHS compliant. The galvanizing process was conducted
in a temperature range of 830F to 850F.

This certification in no way implles anything other than the quallty of our hot dip
galvanizing as it pertains to your order.

This product was galvanized in Rockferd, IL USA

48,596 pisces PI1480HP300 3/4" Structural Washer Lot#D160S 2.54 Avg. Mils
Yours very truly,

ROGERS BROTHERS INC.

sLomaint pALDUARL
Lorraine P, Shelburne

Vice President

LPS:pd

SUBSCRIBED AND SWORN
BEFGRE ME THIS 17TH DAY
OF MARCH 2018, AD

%%m_&mw

NI PUBLIC . _ |
MERRIM CK_SHEI:T METAL INC |
S ECEIVED ALl # G o] |
OFFICIAL SEAL ) ——|
JUDITH A FEROLIE B # STK :
NOTARY PUBLIC - STATE OF ILLINCIS -
HY COMESSION EXPIRES:AZ0 | TEOIAENT bfL [
A ARSI PLLLL TS +
- ]
' /
S
AGGERS BACT 4ERS, NG, 1625 KISHWAUKEE STREET, RCCKFORD. ILLINGIS 31104-5187 PHONE: 815/065-6732 FAX; 813/965-2735
EpAlL Fogarsiros@tdainat




